IN=I T

H E_800 A PARTS BOOK

______ Electronic
Excellent

AEBEFRE oADMY IO
ELECTRONIC LOCKSTITCH BUTTON HOLDER

brother.

EHDERATERIE Parts Navigation TZE WV =E1+F T, http://partsbook.brother.co.jp/jpn/
The latest parts information, refer to the Parts Navigation.  http://partsbook.brother.co.jp/eng/



BROTHER INDUSTRIES, LTD.

2 : fn®E A “For General materials

— 3 : =w FH.For Knitted materials



1 COARIE, 2003F12ADT

IN—Y T ZRIRIZEELT

—ZIENTEREN =D T,

2 BERITFELGLICRAERSNDGEENHYFET .

r

—————

4 »®3PUVZICrXeIOGMMOO® P

7 2 [ A 1 Ul. aVhO— LY REE weeeererennnnnnnnn 39
SHEE - FRTRAIE -vvvvvvrmmmmmmmnmmnnnnnnnnnnnen, 3 U2, v hO— LY REE eeeeeremenmnnnnnnn 45
EERBEZR e 5 U3. avhkO— LY REIE weeerrrremmnnnnnnn: 49
SHEBR(ZR ---vrrrrrrrrrrrrrrreereee e 7 V. EoEo N L PP 53
JEEEIEBE{TR -oovverrrrerrrreereeeeeeeaaeenns 7 W.  TUUREARBRE -evvvrrmrmmmmmmmmmnnnnnnnns 55
i Ja 151 £ AP PP PP PPPP PSP 9 X1, {AERREBEGRATIUERR) e 57
FEUBB{ZR ceeeererrrrnnnnnnnnnnnnnnnnnnnnanaans 11 X2, (ABREBER (AT ERE) ceeeeeeee 59
AL S 1 I 15 Y. E T 1 -3 61
AT REENRR{ZR «eeeeeeeerermnnnnnnnnnnnnnnnnn, 17 AA.  FIIN—FB{ZR ceeeeeeeereerenrrrnnnnn———— 63
TEHBEFR v e e e e 17 Z1. (AEEREAR weeeeererrrrmmrnnnnnnnnnnnnnns 63
FITREIG cevevvvemmmmmmmnnnnnnnnnnnnaanaaaeaens 19 B 1 4N < 65
S HTESBEE{TR <o oeeeererrerereeeennnnnnrnnnnans 21 73, (FBRREAR eeeerrerrrrrmrrnnnnnnns 69
BT -vvvvenrrrrr e 25 Gal. F—UBBR—EEFR eerrrrrrrrrmrnnnnnnnnnnnnn. 71
FREEBAIZR v 29 Ga2. F—UBBR—EETR rereerrerrrrrnrnnnnnnnnnnn 72
FAREIYRBIE eevverrmrmmmmmmmnnrnnneees 31 Ga3. F—UBBR—EETR rereerrerernrnrnnnnnnnana 73
TARYIYRBIG revrrrrmrmmmmmmmmmnnannnnnnans 33 Wa., ZELESARJL coeeererrrrrerrmmmmn, 74
SHUBHR I BREE(TR - vvrvrrrrrrreererrnmnnnnns 37 -~ 75

*57'%1"5/\0*)[1351% .............................. 37



w

4 ® X PV ZIZIC-XREIEIAMOO

Notes for using this parts book

1 This book was prepared based on information available in December 2003.

2 Parts are subject to changes in design without prior notice.

3 Parts supplied as complete assemblies are circled by a dotted Iine|:|.

Machine body........cccoccimiiieiiiiiiiiie,
Needle bar and thread take-up

mechanisSm.........c.covoviiniiien,
Upper shaft mechanism....................
Zigzag mechanism...........c..c.c.cooeuenene.
Emergency stop mechanism..............
Presser foot mechanism....................
Feed mechanism ......................oes
Cutter mechanism...............ccoceeenne
Thread breakage detector mechanism.
Lower shaft mechanism....................
Rotary hook mechanism....................
Lubrication..........cccoooiiiiiiiiii.
Threading mechanism......................
Bobbin winder mechanism.................
Upper thread trimmer mechanism.......
Lower thread trimmer mechanism.......
Synchronizer..........cccooooiiiiiiiii.

Operation panel mechanism.................

CONTENTS

N N o »w

11
15
17
17
19
21
25
29
31
33
37
37

Ga1.
Gaz2.
Gaa3.

Control box mechanism....................
Control box mechanism....................
Control box mechanism....................
Power supply equipment mechanism....
Printed circuit board mechanism...........
Attachment set (Option parts).............
Attachment set (Option parts).............
Motor mechanism...........................
Safety cover........cooovvviiiiiiiiiininn,
ACCESSONIES....uviiiiiiieiiiiiiiiieeeee e
ACCESSONIES....uvveiiieie it

ACCESSONIES...ccvveieieee e



A. E&E8{% / Machine body

1:)
61 < #ti@iF/ For Export >
62 < @AM/ For China >

877-H80-050



A.ZE{ABE{% / Machine body

REF.NO CODE QTY EAA NAME OF PARTS RM
2 S50124001 1A AR FACE PLATE
3 062711012 4|15~3476-32X10 SCREW, PAN SM4.76-32X10
4 S50125001 1|FrE>HIN- THREAD TAKE-UP LEVER COVER
5 062680612 1|7~3437-40X6 SCREW, PAN SM4.37-40X6
6 S50126001 P EE: REAR COVER
7 062711012 6|7 ~10476-32X10 SCREW, PAN SM4.76-32X10
8 S50127001 11o22% TOP COVER
9 062711612 6|7 ~1476-32X16 SCREW, PAN SM4.76-32X16
10 S50128101 1|hA<Hh/N- ROTARY HOOK COVER
11 104450101 1|3 Lt8 RUBBER CAP, 8
12 158879001 1|A<HIN-CH SHAFT, ;R-HOOK COVER
13 S00306001 (=2 TAES HINGE PLATE SPRING
14 025080132 1|eZHYHR I8 WASHER, PLAIN S 8
15 048060342 1|FATEG RETAINING RING, E6
16 014760632 175 471R=2595-28X6 SET SCREW, SOCKET SM5.95-28X6
17 117143003 2[5 xrT4.37 SCREW, FLAT SM4.37
19 021680202 2(222+Uk437-40 NUT, 2 SM4.37-40
20 014760632 2|7+ 47R3595-28X6 SET SCREW, SOCKET SM5.95-28X6
21 158830001 2lero BED HINGE
22 158831001 2Py PIN
23 158832000 2l CEU Y TI A PIN SUPPORT RUBBER
24 159150000 1|3 L2205 RUBBER CAP, 20.5
26 159150000 1|3 L+2205 RUBBER CAP, 20.5
27 104449001 1|3 L2155 RUBBER CAP, 15.5
28 104451101 1|3 L+>23.9 RUBBER CAP, 23.9
29 104450101 2|7 Lt>8 RUBBER CAP, 8
30 104450101 2|3 Lt>8 RUBBER CAP, 8
31 104450101 1|3 Lt8 RUBBER CAP, 8
32 104449001 1|3 Lt2155 RUBBER CAP, 15.5
33 104449001 1|3 Lt155 RUBBER CAP, 15.5
34 104450101 1|3 L8 RUBBER CAP, 8
35 104450101 1|3 L+>8 RUBBER CAP, 8
36 104450101 1|3 L8 RUBBER CAP, 8
37 104450101 2|3 L8 RUBBER CAP, 8
38 104450101 1|3 L8 RUBBER CAP, 8
39 104449001 2|3 LE2155 RUBBER CAP, 15.5
40 S32263001 3|3 Lt285 RUBBER CAP, 8.5
55 S50131001 1A A I A4 THREADING DIAGRAM
56 104449001 1|3 L+t2155 RUBBER CAP, 15.5
57 S50340000 A RSV 5 KA D= D BED BASE CUSHION
58 120263001 2[5 1437 SHOULDER SCREW,SM4.37
59 117936001 1|3 L+E294 RUBBER CAP, 9.4
60 S44629002 1|E~-2 E-MARK
<®@HmEt> < For Export>
61 SA0792001 IRNILFADALDTA LABEL, CAUTION JPN/ENG
<thERI+> <For China>
62 SA0793001 1RV FADAFAOIA LABEL, CAUTION CHN/ENG
63 S36924001 2(7-=25<-5 INJURY MARK
64 S37060001 2| 7-R<-5 LABEL, GROUNDING
877-H80-050




B. #t#E - XFEBI{% / Needle bar and thread take-up mechanism

3¢

" #7213 E&/ OPTION PARTS "

14

/—

P eV

4

877-H80-101




B.£t# - XFERS{% / Needle bar and thread take-up mechanism

REF.NO CODE [QTY ELAA NAME OF PARTS RM

1 $50132000 1 F7oEVISUY THREAD TAKE-UP CRANK

2 100250001 1| ARTT 14 SCREW, SM7.14

3 014770632 1|7+ 413635-40X6 SET SCREW, SOCKET SM6.35-40X6

4 110367001 1| HFH =R WASHER, PLAIN SPECIAL 8

5 SA4047001 1NNYRILU AU AAHS NEEDLE BAR CONNECTING ROD SET

5-1 145465001 1| ART35TL SCREW, SM3.57-40X6 L

5-2 S50136001 AVESPE EVI LN NEEDLE BAR CLAMP SET

5-2-1 140004001 1| ART357 SCREW, SM3.57-40X7

5-3 S$52943101 1N TFUVELHHIDH SUPPORT SHAFT

5-4 140430001 1|42EE3X40 WICK, 3X40

5-5 S50142000 1|43EE3X290 WICK, 3X290

5-6 $50271000 1|73EE2X35 WICK, 2X35

5-7 S50272000 1|73EE3X15 WICK, 3X15

6 $52248001 NA\YRHITUFA4hHax N-BAR BRACKET SLIDE BLOCK

7 014770632 2|7+ 4R 2635-40X6 SET SCREW, SOCKET SM6.35-40X6

8 014760632 1|7+ 413595-28X6 SET SCREW, SOCKET SM5.95-28X6

9 S50143001 NA)RIFEALYSH2 NEEDLE BAR BRACKET SET

9-1 S50144001 AL L B NEEDLE BAR BASE ASSY

9-2 159624001 NNYRIFE L HhHYa< N-BAR BRACKET SLIDE BLOCK

9-3 S50146001 1| ARV ISA% STOPPER PLATE

10 158888001 NUNYRIFEALHHTTH N-BAR BASE SUPPORT SHAFT

11 014760632 1|7+ 13595-28X6 SET SCREW, SOCKET SM5.95-28X6

12 S50147001 NNJRDFEATFA NEEDLE BAR BASE GUIDE

13 014760632 1|7+ 4-7K3595-28X6 SET SCREW, SOCKET SM5.95-28X6
<-2F> <For"-2">

14 $50180090 1|22 7\1J13..#14 NM90 NEEDLE, 134, NM90...#14 NM90
<-3FH> <For"-3">

14 S50180075 11222 /\1J134. #11 NM75 NEEDLE, 134, NM75...#11 NM75
" A TavER& " " OPTION PARTS "

14 S50180065 1|22 /\1J134..#9 NM65 NEEDLE, 134, NM65...#9 NM65

14 S$50180070 11222 7\1J134..#10 NM70 NEEDLE, 134, NM70...#10 NM70

14 S50180080 1|12S27\1)134.#12 NM8O NEEDLE, 134, NM80...#12 NM80

14 S$50180085 1|2S2/\1)134.#13 NM85 NEEDLE, 134, NM85...#13 NM85

14 S48371060 1|22 7\1J134SUK..#14 NM90 [NEEDLE, 134SUK, NM60...#14 NM90

14 S48371065 1|22 /\1J134SUK..#9 NM65 |[NEEDLE, 134SUK, NM65...#9 NM65

14 S48371070 1|22 7\1J134SUK..#10 NM70  [NEEDLE, 134SUK, NM70...#10 NM70

14 S48371075 1|22 7\1J134SUK..#11 NM75 |NEEDLE, 134SUK, NM75...#11 NM75

14 S48371080 1|22 7\1J134SUK...#12 NM80  [NEEDLE, 134SUK, NM80...#12 NM80

14 S48371090 1|22 7\1J134SUK..#14 NM90 [NEEDLE, 134SUK, NM90...#14 NM90

15-1 SA2921001 1|/ 7R NEEDLE BAR

15-2 S50149101 NAN)RIAToFA NEEDLE BAR THREAD GUIDE

16 140553102 NTFEAITYFRARTS18 SET SCREW, SM3.18

17 S50150001 1195090 YRT7o+A CRANK ROD GUIDE

18 S$31808001 1|5 ~3437-40X25 SCREW, PAN SM4.37-40X25

19 150382001 2|7+ HRILH4.37X18 BOLT, SOCKET SM4.37X18

20 S$50152001 ARSI TUFA NEEDLE BAR GUIDE

21 154965001 2|7 F+HRILR357X8 BOLT, SOCKET SM3.57X8

22 S$50153101 UNYRGFE LRV STOPPER

23 153483001 1|FARTAT76 SET SCREW, SM4.76

24 021710202 112214V 476-32 NUT, 2 SM4.76-32

25 013761410 1| A97R=595-28X 14 SET SCREW, (CP) SM5.95-28X14

26 100022005 1|FYK5.95 NUT, SM5.95

27 062681012 2|+~2437-40X10 SCREW, PAN SM4.37-40X10

877-H80-101




C. L#hBI{%R/ Upper shaft mechanism

877-H80-109




C.L#hE84% / Upper shaft mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM
1-1 S50154001 119028 UPPER SHAFT
1-2 048150142 2|k AT H3HC15 RETAINING RING, EXTERNAL C15
1-3 072630260 1| TAT U 476302VV BALL BEARING, THRUST 6302VV
4 SA4065001 1D ARILF BUSH, F
5 158893000 1T A2 BUSH, M
6-1 S50156001 11t YhhS- SET SCREW COLLAR
6-2 014780632 2|7+ =635-28X6 SET SCREW, SOCKET SM6.35-28X6
8 S50157001 117193 PULLEY ASSY
9 014760632 2|7+ 1R =595-28X6 SET SCREW, SOCKET SM5.95-28X6
10 S50159001 124305 T-1Juy= T-PULLEY ASSY, U
10-1 S50160001 184325 7-JU T-PULLEY, U
10-2 S48034001 2|84 5 F- )Yy RING
10-3 014780632 2|7+ 471 3635-28X6 SET SCREW, SOCKET SM6.35-28X6
11 S50161000 (IEEEVZ/ VIR TIMMING BELT
12-1 S50163001 17230 F-1)443 TENSION PULLEY PLATE
12-2 S50164001 11F7r3vr-) TENSION PULLEY
12-3 S50165001 11 7oyav7-)hs- COLLAR
12-4 018102536 1|7 FRILF10X25 BOLT, SOCKET M10X25
12-5 021100302 113> 4Yk0 NUT, 3 M10
12-6 048300242 2|k AT F7F377C30 RETAINING RING, INTERNAL C30
12-7 076200800 1|RAI 94620022 BALL BEARING, RADIAL 6200ZZ
13 018061632 2|7+ RILk6X16 BOLT, SOCKET M6X16
14 025060232 2|ESHHARF1H6 WASHER, PLAIN M 6
15 SA3031001 1NF7ARST-1) IDLER PULLY
16 S50167001 1N7ARST-ITH SHAFT
17 S50168001 NFARST-UhS- COLLAR
18 070608800 2|RAT 460822 BALL BEARING, ARDIAL 60822
19 048220242 2|kAT7F3r5C22 RETAINING RING, INTERNAL C22
20 014760632 2|7+ 4R 3595-28X6 SET SCREW, SOCKET SM5.95-28X6
21 111865009 1|26 CAP, 6
877-H80-109




D. §+¥&BI(Zigzag mechanism

877-H80-110

877-H80-114



D.&#t#R 4% / Zigzag mechanism

REF.NO CODE _|QTY Eo A NAME OF PARTS RM
1 S50169001 |  1|E-4754 Yk MOTOR BRACKET
2 S37940001 | 2|AFEAEY POSITIONING PIN
3 062711212 | 4|3~2476-32X12 SCREW, PAN SM4.76-32X12
4 062711612 | 1|3-~2476-32X16 SCREW, PAN SM4.76-32X16
5 018401232 | 4|7+ HRILkax12 BOLT, SOCKET M4X12
6 060300612 |  2|/\1K3x6 SCREW, BIND M3X6
7 SA2881001 |  1|E-&L/3- MOTOR LEVER
8 014760632 | 2|7+ 47K3595-28X6 SET SCREW, SOCKET SM5.95-28X6
9 S50171001 | 1|E-4L/-L MOTOR LEVER SHAFT
10 014760632 | 1|77 47K3595-28X6 SET SCREW, SOCKET SM5.95-28X6
11 S50172001 | 1|/ \UzyLrhy ZIGZAG CONNECTING ROD
12 $51190001 | 1|/\UzYLHL TS Z-CONNECTING ROD SHAFT
13 014760632 | 1|7 +47K3595-28X6 SET SCREW, SOCKET SM5.95-28X6
14 S50174001 | 1|/\UZLsA- ZIGZAG LEVER
15 118735001 | 2|¥H= WASHER
16 018061632 | 1|7+ HRILI6X16 BOLT, SOCKET M6X16
17 $32521001 |  1|RSRRHH* WASHER, THRUST
18 S50176001 | 1|/\UZYL/A-FH= ZIGZAG LEVER ASSY, F
18-1 S50178001 | 1|/\UZYLA-S4 Z-LEVER SHAFT
18-2 159625001 1|LN-Fhoawssy STUD
19 158945001 1| 1\YTYSHARILF BUSH, F ;Z-LEVER
20 158946001 1 \TYSHARILR BUSH, R ;Z-LEVER
21 S50179001 | 1|/\Uzyt 414 Z-SENSOR PLATE
877-H80-110
E.JEE{Z=1ER81% / Emergency stop mechanism
REF.NO CODE _ |QTY Eo A NAME OF PARTS RM
1 $50182000 |  1|ESAHFALH/N- EMERGENCY STOP COVER
2 062400806 |  3|+~24xs8 SCREW, PAN M4X8
877-H80-114




F. # Z B8{% / Presser foot mechanism

LR——

~_ !

14

47 46 45 293
29-4

-

é 36 ‘

37 =

e &
_J

232 | '\23-3 231

44 %]ﬂ K
. // o . 25
3 o0

40 41 28 27 24

877-H80-201




F.#0 % B8{% / Presser foot mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 550183001 1WA IO T PRESSER DRIVING ARM
2 018061032 4|7 FRILE6X10 BOLT, SOCKET M6X10
4 S43717201 17k %+V15.75 GEAR, 15.75
5 014770632 2|7 D7R=635-40X6 SET SCREW, SOCKET SM6.35-40X6
6 550184001 NAYIORITUoFAFA GUIDE BRACKET
7 542116000 21)=72va LINEAR BUSH
8 550185001 1RF7ITF YT BEARING HOLDER
9 018400832 1|7 FRIL4X8 BOLT, SOCKET M4X8
10 550186001 2170 AT GUIDE SHAFT
11 014760632 4|7+ 7R2595-28X6 SET SCREW, SOCKET SM5.95-28X6
12 S$50187001 NI TAYT DRIVING ARM PRESSER
13 110367001 1A+ WASHER, PLAIN SPECIAL 8
14 014760632 1|7+ 97R=2595-28X6 SET SCREW, SOCKET SM5.95-28X6
15 018401232 3| 7FRILE4X12 BOLT, SOCKET M4X12
16-1-1 $50189001 NAYUIT7TLoHY P-LOFTER CONNECTING ROD
16-1-2 S$50190001 1AL AF D SHOULDER SCREW
16-1-3 S50191001 1{Lrhan ROLLER
16-1-4 110161004 1(FVH4.76 NUT, SM4.76
16-1-5 028050242 /SR HFHR2-5 WASHER, SPRING 2-5
16-2 $50192001 1Ao7 THhoY SPACER
16-3 SA3001001 NARS RO LAHFHRD WASHER, PLAINL 4.7 :D
16-4 117363001 1(7RIL+4.76 BOLT, SM4.76
16-5 S38761001 177N LIFTER LEVER, KNEE
17 550192001 1Ao7 THhoY SPACER
18 SA3001001 NARG D LAHFHRD WASHER, PLAINL 4.7 :D
19 117363001 1(7RILH4.76 BOLT, SM4.76
21 550193001 1WA HIZT7TLIN-DOA LIFTER SHAFT, A
22 014760632 1|7+ O7R2595-28X6 SET SCREW, SOCKET SM5.95-28X6
23-1 550195001 N24xF)OR20D U-THREAD TRIMMER DRIVING LINK
23-2 S38761001 U =ri"ZA% LIFTER LEVER, KNEE
23-3 145478101 1|Fo124.76 SHOULDER SCREW, SOCKET SM4.76
24 S$50196001 WA T7TLIN-D0 LIFTER SHAFT
25 025080132 1EZHHFI8 WASHER, PLAIN S 8
26 048060342 1[FATE6 RETAINING RING, E6
27 014760622 1|7+ 971R=2595-28X6 SET SCREW, SOCKET SM5.95-28X6
28 145478101 2173476 SHOULDER SCREW, SOCKET SM4.76
29-1 550198001 1NATIRITFx PRESSER BAR GUIDE BRACKET
29-2 550199001 WA IT77I0 PRESSER BAR LINK
29-3 145478101 1|Fo1r24.76 SHOULDER SCREW, SOCKET SM4.76
29-4 014760632 1|7 F1R32595-28X6 SET SCREW, SOCKET SM5.95-28X6
30 111466101 1A TR PRESSER BAR
31 141208001 1A YIZNRToFA SPRING GUIDE
32 550200001 1A P/ PRESSER BAR SPRING
33 $31013001 NFIAVEIRIIYIIFIL PRESSER ADJUSTING NUT
34 531012001 1A FIVEIRD PRESSER ADJUSTING SCREW
35 140407001 1A+ WASHER
36 145472001 1A I ITRIAZIL PRESSER BAR BUSH
37 $50201001 1A Tn-5424 P-BAR ROLLER BRACKET
38 $50202001 NAYEY R EYZE" ROLLER
39 062671212 1[7~3357-40X12 SCREW, PAN SM3.57-40X12
40 025060132 1ESHHII6 WASHER, PLAIN S 6
41 048060142 1A 29377C6 RETAINING RING, EXTERNAL C6
42 $50203001 1(#HxTan ROLLER
43 S$50204001 1|AvTonsy ROLLER SHAFT
44 014760632 1|73 971R=2595-28X6 SET SCREW, SOCKET SM5.95-28X6
45 S37927000 NNIRDT A NEEDLE BAR GUIDE
46 100242003 2| ART3.57 SCREW, SM3.57-40X5
47 155578000 2|13 Lt7.2 RUBBER CAP, 7.2
48 $50205001 U sy % S CLAMP SENSOR DOG
49 060670512 2|/81 2 357-40X5 SCREW, BIND SM3.57-40X5
50 550206001 1A Ty -(4% CLAMP SENSORPLATE
51 102538002 119542357 SCREW, FLAT SM3.57
52 025040232 lEZHHRFIV4 WASHER, PLAIN M 4
877-H80-201

10




G. 1% U B31% / Feed mechanism

877-H80-202
11



G.:%£ Y 4% / Feed mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM

1 S50207001 1| E-29HIT(42 MOTOR MOUNTING BRACKET

2 062761012 3|+~z3595-28X10 SCREW, PAN SM5.95-28X10

3 025060232 3lESHAHRF Y6 WASHER, PLAIN M 6

4 018401032 4|7 FRILR4X10 BOLT, SOCKET M4X10

5-1 S50208001 1NAOVIRST-1)A PULLEY, A

5-2 014060632 2|7+ HHR=6X6 SET SCREW, SOCKET (CP) M6X6

6-1 S50110001 149U oE 5 T-1)B PULLEY, B

6-2 014060632 2| 7F1R=6X6 SET SCREW, SOCKET (CP) M6X6

8 S50209000 NADIVEAZIUT R TIMING BELT

9 S$50210001 NAOVT-UHHTTH SUPPORT SHAFT

10 070688850 2|RAT 468822 BALL BEARING, RADIAL 68827

11 S50211001 NADIRILRRILE BELT HOLDER

12 S59890001 2|7+ IL+437-40%8 BOLT, SOCKET SM4.37-40X8

13-1 S50212001 NAOIDTHHIHA FEED ARM SUPPORT

14-1 S$50213001 1NA2)VT7oF14298B FEED GUIDE SHAFT, B

15 014760632 1|7+ 41 3595-28X6 SET SCREW, SOCKET SM5.95-28X6

16-1 S50214001 NAOIT AT HA FEED GIIDE SHAFT, A

17 S59894001 2|7+ ILH437-40X12 BOLT, SOCKET SM4.37-40X12

18 S12004000 3(=7Ivia LINEAR BUSH

19 S02460001 2|k AT H3HC19 RETAINING RING, EXTERNAL C19

20-1 S35184001 218D A R BALL BEARING STOPPER

21 060660416 2|/31>K318-40X4 SCREW, BIND SM3.18-40X4

22 S50215101 1A HHITA4E FEED SENSOR SUPPORT PLATE

23 062680812 2|7+ ~20437-40X8 SCREW, PAN SM4.37-40X8

24 025680132 2|ESHHRIIA4.37 WASHER, PLAIN S 4.37

25 S50216001 NADUDTHHIDY SUPPORT SHAFT

26 012500536 1|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5

27-1-1 S50217001 NAIIDT FEED ARM

27-1-2 S50218001 1NZHY ALY HITA(4 SUPPORT PLATE

27-1-3 S50219101 NITARF A hL CAM

27-1-4 S59893001 2|7+ AR )LR437-40X10 BOLT, SOCKET SM4.37-40X10

27-1-5 S$59892001 2| 7FHRILR437-40X5 BOLT, SOCKET SM4.37-40X5

27-1-6 110735002 4|FH =R WASHER
<-2> <For "-2">

33-1 S50220001 1N FHYFH)A45-2 LENGTH FEED PLATE, -2
<-3[f> <For "-3">

33-2 S50225001 1 FHYFH)(45-3 LENGTH FEED PLATE, -3

34 S59893001 2|7+ )LF437-40X10 BOLT, SOCKET SM4.37-40X10

35 028680242 2|\ R HH :2-4.37 WASHER, SPRING 2-4.37

36 S$50221001 2|14V A T4 FEED PRESSER PLATE

37 105130001 4|2 AR 357 SCREW, SM3.57

38 S$50222001 1A 2D THH5T FEED ARM SUPPORT

39 S50223100 1A 91 A\ COVER

40 S$59890001 1| 7+H L 437-40X8 BOLT, SOCKET SM4.37-40X8

41 025680132 1|ESHH R I4.37 WASHER, PLAIN S 4.37

42 S50224001 1A 9 E-ZHIN- FEED MOTOR COVER

43 062680612 2|7 ~3437-40%6 SCREW, PAN SM4.37-40X6

44 159078001 1| X/ YHIHH IR SPRING

45 S50562001 1|52 46.35 SHOULDER SCREW, SM6.35
<-2> <For "-2">

46-1 159765202 1|X /Y HZ25RSY= WORK CLAMP ASSY, 25RS

46-1-1 159762002 1|X/*YH325RS WORK CLAMP, 25RS

46-1-2 159926001 1 R/VASHHIEY L PIN, L

46-1-3 107401001 2|X/VAIHH IS5/ \% SPRING, PLATE

46-1-4 107404001 2|2 A%T1.98 SCREW, SM1.98-64X2

46-1-5 159927001 1| X/ YHIHHIEY S PIN, S

46-2 S37100102 1|X /Y HI25RSHSF WORK CLAMP ASSY, 25RS W/F-G

877-H80-202

12




G. 1% U B31% / Feed mechanism

877-H80-202
13



G.:%£ Y 4% / Feed mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM

<-3[@> <For "-3">

46-3 S01467201 11 =YX/ I HI25932 WORK CLAMP ASSY, 25-K

46-3-1 144630001 1N=YRIAIX/ YN WORK CLAMP, 25-K

46-3-2 159926001 1N R/VASYHIED L PIN, L

46-3-3 144707001 2[R/VATHHIAH/\R SPRING, PLATE

46-3-4 107404001 2[>ART1.98 SCREW, SM1.98-64X2

46-3-5 159927001 WX/ YAIYYIEY S PIN, S

46-4 S$37102101 1=V X/ YHZ2505F WORK CLAMP ASSY, 25-K W/F-G

471 159080000 NIFAUH-H-FM FINGER GUARD, M

48 018502032 1|7 F R ILE5X20 BOLT, SOCKET M5X20

50 021500216 1123+ Jk5 NUT, 2 M5

877-H80-202

14




H. A w4 —F8{% / Cutter mechanism

" * 7 3 E&/ OPTION PARTS "

@__19

877-H80-218
15



H.5 v 42 —BE{% / Cutter mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM
1 S$50283001 NWYEB-ORIHTTH CUTTER DRIVING ARM SHAFT
2 014760632 1|7+ 471 3595-28X6 SET SCREW, SOCKET SM5.95-28X6
3 S$50284001 1NhYE-HEHTH CUTTER DRIVING SHAFT
4 S50285001 NHRODORILEH= DRIVING SHAFT HOLDER ASSY
4-1 S50286001 NWYEB-HEITORILE CUTTER DRIVING SHAFT HOLDER
4-2 S$50287001 NWYE-HRIYL 528 CUTTER DRIVING LINK SHAFT
4-3 014780622 3|7+ 4H2635-28X6 SET SCREW, SOCKET SM6.35-28X6
5 S$50288001 2|HVR-OKR Yy CUTTER DRIVING LINK
6 102630001 NNYRDToFA4hYav NEEDLE BAR GUIDE SLIDE BLOCK
7 SA2385001 2|hYE-Ro7oFA GUIDE,;C-BAR
8 062761012 4|4~20595-28X10 SCREW, PAN SM5.95-28X10
9 159117001 NAYEBHRHTHAL)L BUSH, :C-DRIVING SHAFT
10 S50289001 1N FIAIEYRTHS ADJUSTING SCREW ASSY
10-1 S50290001 1N FIAVEYRY ADJUSTING SCREW
10-2 S$50291001 (A= PZAE S CUSHION SPRING
10-3 S$50292001 11ovsavsy CUSHION SUPPORT
10-4 S50293001 1|51 T357 SHOULDER SCREW, SM3.57
11 021910302 113> 214V 1270-20 NUT, 3 SM12.70-20
12 S$50294001 1| hYE-RILE CUTTER HOLDER
13 S$59893001 1|7+ JL437-40X10 BOLT, SOCKET SM4.37-40X10
14 S$50295001 1| hYE-RILEM CUTTER HOLDER, M
15 S59891001 2|7+ ILF437-40X6 BOLT, SOCKET SM4.37-40X6
16 S50296001 1|HYE-7RILEDL CUTTER HOLDER, DL
17 153057102 2179V A B AT SCREW, ROUND W/SOCKET SM4.37
18-1 S51352001 1|1Hv%51/2 CUTTER, 1/2

“FTaLE&E” "OPTION PARTS"

19 S$50297001 1hYE-FHT CUTTER HOLDER
20 115503001 1|2 A4T437 SCREW, SM4.37
21-1 S09212001 11t Yhh5- SET SCREW COLLAR
21-2 014770632 2|7+ =635-40X6 SET SCREW, SOCKET SM6.35-40X6
22 S$50298101 NhYR-ORIHTH= CUTTER DRIVING ARM ASSY
22-1 S50299101 1AV E-ORI9T CUTTER DRIVING ARM
22-2 159104001 1|CHRYITEY PIN
22-3 014680632 1|7 F+471KR3437-40%6 SET SCREW, SOCKET SM4.37-40X6
22-4 159379001 1|2V YEEBX6X18 PIN, DOWEL BX6X18
23 S50300001 1NhUa-1)o928 CUTTER LINK SHAFT
24 014760632 1|7+ 471R3595-28X6 SET SCREW, SOCKET SM5.95-28X6
26 048060342 1|FATJE6 RETAINING RING, E6
27 110367001 AWIES WASHER, PLAIN SPECIAL 8
28 SA2412001 1 hyB-Uo958 4 CUTTER LINK BRACKET
29 S$59894001 1|7+ JL437-40X12 BOLT, SOCKET SM4.37-40X12
31 S50362001 1N1hYE-JL/AREA CUTTER SOLENOID BRACKET
32 062711412 4|4~20476-32X14 SCREW, PAN SM4.76-32X14
33 018501022 3|7+ HRILE5X10 BOLT, SOCKET M5X10
34 S50363000 1| RV IRy STOPPER CUSHION
35 S50364001 1YL /AEARRMYR SOLENOID STOPPER
36 028080242 1N\ HHR2-8 WASHER, SPRING 2-8
37 021080202 2|22 a+vr8 NUT, 2 M8
38 S50365101 1hYE-tEo YR )Y A4 CUTTER SENSOR SETTING PLATE
39 062710812 1|4 ~_2476-32X8 SCREW, PAN SM4.76-32X8
40 S50366001 1|HYE-ERI R SPRING
877-H80-218

16




). RYINBeENBI{% / Thread breakage detector mechanism

1
;
5

e T ig

877-H80-219
K. Ti#dRE8{% / Lower shaft mechanism

877-H80-305
17



J. R YUIN B ANES (R / Thread breakage detector mechanism

REF.NO CODE |QTY Eo A1 NAME OF PARTS RM
1 $50273000 AR ELAVFART o+ A THREAD GUIDE
2 025060232 1|lESHHRF1Y6 WASHER, PLAIN M 6
3 025350332 1|ESHHRE (3.5 WASHER, PLAIN L 3.5
4 060670612 1[/3 42 R357-40X6 SCREW, BIND SM3.57-40X6
5 159145001 ARFLALFLIN-SSH SHAFT, :TR-BREAKAGE PERCEIVING
6-1 141619001 1|hystFRY 14 FIXEING PLATE, :C-BAR
6-2 141620001 1R 18350 R BALANCER
6-3 101671002 1|2 A%4.37 SCREW, SM4.37
7 014760632 1|7+ 47R2595-28X6 SET SCREW, SOCKET SM5.95-28X6
10 S50274001 2| L /- s LEVER STOPPER
11 062400612 2|+ ~R4X6 SCREW, PAN M4X6
12 $50275001 A EL AL FE 14 THREAD BREAKAGE SENSOR PLATE
13 062400612 2|+ ~R4X6 SCREW, PAN M4X6
877-H80-219
K. T&hRS{% / Lower shaft mechanism
REF.NO CODE |QTY Eo A1 NAME OF PARTS RM
1 $50240001 112454 LOWER SHAFT
2 SA3033001 1184325 F-1)43 TIMMING PULLEY ASSY
2-1 076002450 1|R&< 4™ 46002DD BALL BEARING, RADIAL 6002DD
2-2 014760632 2|7+ 4HR3595-28X6 SET SCREW, SOCKET SM5.95-28X6
4 183827001 1|2 Yrh5-93 SET SCREW COLLAR ASSY
4-1 104521001 12 YrhS- SET SCREW COLLAR
4-2 014770632 2|7+ 4H:3635-40X6 SET SCREW, SOCKET SM6.35-40X6
5 $50243001 1285928 )LM 32 BUSH ASSY, M
5-1 $50244001 1248549 45)LM BUSH, M
5-2 $38735001 4|l A ILHF OIL FEEDING PIPE
5-3 142274101 4|3 Lt RUBBER CAP, 4.2
6 $50245001 12859258 )LMAI - COVER
7 062670612 2|4 ~2357-40X6 SCREW, PAN SM3.57-40X6

877-H80-305

18




L. /M ERH% / Rotary hook mechanism

" #iAAERS / For Supply parts "

877-H80-301

19



L. < BE4% / Rotary hook mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 S50226001 1A= oA2)L ROTARY HOOK SHAFT BUSH
2 S56388001 1NhRYFTYII2 ROTARY HOOK JOINT UNIT
2-1 014760632 4|7+ 471R=595-28X6 SET SCREW, SOCKET SM5.95-28X6
2-2 S56389001 1A YFETI2 ROTARY HOOK JOINT ASSY
2-2-1 S56390001 EE S ROTARY HOOK JOINT
2-2-2 S56392000 17 )Lk FELT
2-2-3 S56391001 1[kART3.18 SET SCREW, SM3.18
2-2-4 021660306 113225V k318-40 NUT, 3 SM3.18-40
2-2-5 159101000 13 L€234 RUBBER CAP, 3.4
4 S50230001 1|A<ERA B-CASE HOLDER POSITION BRACKET
5 100644005 2| AR4.37 SCREW, SM4.37
6 S50232000 1|A~<7ITILE ROTARY HOOK FELT
7 S50231100 1,2 hS- COLLAR
8 S07478000 13 LAY RUBBER PRESSER
9 S54741001 1[2 A106.35 SCREW, SM6.35
10 S50233001 1|3 LAY IR SPRING
11 S50111000 1[ZTILbAH T/ AR SPRING
20 SA1744001 11S50234h</\a9= ROTARY HOOK ASSY W/BOX S50234
20-1 SA1745001 11S50235h</\a9= ROTARY HOOK ASSY W/BOX S50235
20-1-1 183526001 2|FhAIFHIOARD SCREW
20-1-2 S50236001 1 FHATA YT ARTB SCREW
20-1-3 183598001 NDTARDARD SCREW
20-2 S50237001 1|AREVr-RH=2 BOBBIN CASE ASSY
20-2-1 S09477001 1ARE FIAIINR SPRING
20-2-2 180721001 UFIADUNRIARD SCREW
20-2-3 183507001 1FIAIL R ADJUSTING SCREW
20-2-4 S50239001 1|AREA ST/ SPRING, ANTI-SPIN
22 159158051 1|7RE> BOBBIN
"R ER & "For Supply parts"
21 S50239001 1|RE A ST/ SPRING, ANTI-SPIN
877-H80-301

20




M. ¥&:0:8;8B81% / Lubrication

877-H80-350
21



M. #6588 ;&B81% / Lubrication

REF.NO CODE QTY EAA NAME OF PARTS RM
1 144875001 2750y PLUNGER
2 $52764001 2[TSo oKX -\ SPRING, COMPRESSION
4 552907000 2|3-RARILE#10 CORD HOLDER, #10
5 062670612 2|7F~2357-40X6 SCREW, PAN SM3.57-40X6
6 025350132 2(EZHAHRIIVIS WASHER, PLAIN § 3.5
7 112467002 2[>A6.35 SCREW, SM6.35X5
8 S50356001 NAAITAIVEN) Y4595 |OIL FILTER BRACKET ASSY
9 062680812 3|+ ~"0437-40X8 SCREW, PAN SM4.37-40X8
10 144872101 NRUT A3~ PUMP FILTER
11 144874001 2| 7AIILE-1\ 2 SPRING
12 062670512 2|7+ ~0357-40X5 SCREW, PAN SM3.57-40X5
13 S$50359001 1| F1-THHID TUBE SUPPORT, D
14 062680612 1|7 ~20437-40X6 SCREW, PAN SM4.37-40X6
15 S$50360001 1NARITIIILNSHT ROTARY HOOK FELT SUPPORT
16 060670612 2[/3 1 357-40X6 SCREW, BIND SM3.57-40X6
17 $50556000 117Uk FELT
18 $50563000 1(~2E%E4X200 WICK, 4X200
19 SA4063001 1[2=EE2X460 WICK, 2X460
20 S$50559001 11Fa-TH4H9T TUBE SUPPORT
21 060670612 1|/\4 >/ F357-40X6 SCREW, BIND SM3.57-40X6
22 S$50557000 1NEZLF2-T OIL TUBE
23 $50558000 11EZILFa-T OIL TUBE, L=180
24 $50513100 (1B CAVWE 7 FACE PLATE PACKING
25 550514000 P IAVE REAR COVER PACKING
26 $50515000 PP PEIAVE D TOP COVER PACKING
27 550516001 1N UR-Z 53T WICK BASE SUPPORT
28 062670612 2|7F~2357-40X6 SCREW, PAN SM3.57-40X6
29 159187000 1k R-ZA FELT BASE, A
30 $50517001 1D UR-2T45 CAP
31 062680712 2|F~437-40X7 SCREW, PAN SM4.73-40X7
32 $50518000 1Nk UR-RTIILE FELT
33 $50519000 1NAAILE-2FIL OIL TERMINAL
34 062680612 2|7F~437-40X6 SCREW, PAN SM4.37-40X6
35 $50520000 I VAVE 7 PACKING
36 $50521000 NAAILTR OIL CAP
37 159193000 1A AILI4TB OIL PIPE, B
38 $50522000 1NE=ZLF2-T OIL TUBE
39 $52763000 1[2=EE2X140 WICK, 2X140
40 $50524000 1[2=EE3X160 WICK, 3X160
41 $50525000 1[2=EE3X290 WICK, 3X290
43 S$50527000 11EZILFa-T OIL TUBE
44 $50528000 1(~=E%E3X280 WICK, 3X280
45 $50529000 11EZILFa-T OIL TUBE, L=320
46 $50530000 1[7=EE3X355 WICK, 3X355
47 $50531000 11EZILFa-T OIL TUBE
48 550532000 1E=ZLFa-T OIL TUBE
49 228475000 2|59 73 K1.9X80 FASTENING BAND, 1.9X80
50 S00480000 1|3-FHRILF#5 CORD HOLDER, 5N
51 062670612 1|7 "2357-40X6 SCREW, PAN SM3.57-40X6
52 025350132 1EZHHRLI35 WASHER, PLAIN S 3.5
53 106436001 117TJLk FELT
54 107149001 22T Lk FELT
55 151927001 3[VZYFITILL FELT, ;,CLUTCH
56 $50533000 NWRAT7 T F1-TV= OIL TUBE ASSY
57 S$50536001 11 2TILhAHT FELT HOLDER
58 062670512 1|7 ~2357-40X5 SCREW, PAN SM3.57-40X5
59 525328001 17Tk FELT
60 $50537000 1[~=E%E4X50 WICK, 4X50
61 $50538001 1745 OIL WINDOW SUPPORT
62 $50539000 2(775%) OIL REJECTOR
877-H80-350

22




M. ¥5:0:8;8B81% / Lubrication

877-H80-350
23



M. #6588 ;&B81% / Lubrication

REF.NO CODE QTY EAA NAME OF PARTS RM
63 550540001 1N/ F2-THHT TUBE SUPPORT
64 062680612 1[F~20437-40X6 SCREW, PAN SM4.37-40X6
65 S$50541001 1| F1-THHIU TUBE SUPPORT, U
66 060670612 1|/\4 >/ F357-40X6 SCREW, BIND SM3.57-40X6
67 550542001 1| F1-THHIM TUBE SUPPORT, M
68 062400612 1[F~204X6 SCREW, PAN M4X6
69-1 S50543001 AV PO WAV g FELT SUPPORT
69-2 550544000 117TJLk FELT
71 062400612 1[F~204X6 SCREW, PAN M4X6
72 S$50545000 1(~=E%E3X180 WICK, 3X180
73 550546000 1[2=EE3X370 WICK, 3X370
74 S$50537000 1[7=EE4X50 WICK, 4X50
75 $50547000 11EZLFa-T OIL TUBE
76 228475000 2|79 13 F1.9X80 FASTENING BAND, 1.9X80
77 550548001 1l/\f2F2-THHIR TUBE SUPPORT, R
78 060670612 1|74 > F357-40X6 SCREW, BIND SM3.57-40X6
79 $50549000 11972978 YR7T)Lk FELT
80 $50550001 17T HTA% FELT SUPPORT
81 062670512 1| F~R2357-40X5 SCREW, PAN SM3.57-40X5
82 550551001 NA\)IYFa-THHT TUBE SUPPORT
83 002300603 1[+F~R23X6 SCREW, PAN M3X6
84 $50552000 1[7=EE4XT70 WICK, 4X70
87 $51020000 1N\ h5- COLLAR
88 525328001 2(2xT )Lk FELT
89 SA4066001 11EZILFa-T OIL TUBE, L=40
90 SA4067001 1(~=E%E3X150 WICK, 3X150
877-H80-350

24




N. %18 B8{% / Threading mechanism

|% j %L”
v mm,(@ § k@/

31-4

315 | @l
\\im (. I
r- ~ 31

877H80-401
25



N.% @& L B8f% / Threading mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM
1 S50368001 1A RILAYRILIN-HZ T-RELEASE DRIVING LEVER ASSY
1-1 S50369001 1NARLILAGRYLN- TENSION RELEASE DRIVING LEVER
1-2 S35095000 1|=-K)La-54X13.8 NEEDLE ROLLER, 4X13.8
1-3 014400432 1|7 FoR34X4 SET SCREW, SOCKET (CP) M4x4
2 014760632 1|7+ 4H71R3595-28X6 SET SCREW, SOCKET SM5.95-28X6
3 S50370001 1NARILASH TENSION RELEASE SHAFT
4 081005070 11029 P5 ORING, P5
5 S50371101 1 =0]%5: VN TENSION RELEASE CAM
6 014760632 1|7 F471R3595-28X6 SET SCREW, SOCKET SM5.95-28X6
7-1 S50372001 1NARIYFE S LIN- LEVER
7-2 S50373001 1ARR)FIADEYLIAN- ADJUSTING LEVER
7-3 060670512 1|/34 > K357-40X5 SCREW, BIND SM3.57-40X5
7-4 100645003 AwES WASHER
7-5 S50374001 B 7AIV2/) LEVER LINK
7-6 S50375001 IR UIZAS TENSION TAKE-UP LEVER
7-7 S50376001 2|18 4%24.37 SHOULDER SCREW, SM4.37
10 100645003 1| FH WASHER
11 062680612 1|+ ~_2437-40X6 SCREW, PAN SM4.37-40X6
14 025680234 1|ESHHRFL4.37 WASHER, PLAIN M 4.37
15 S50376001 1|F o RT4.37 SHOULDER SCREW, SM4.37
16 S50377001 AR AL /ARRILE SOLENOID HOLDER
17 062670612 2|4+ ~3357-40X6 SCREW, PAN SM3.57-40X6
18 S50378001 1 TS50 AH T4 PLATE
19 018300636 1|7+ AR ILI3X6 BOLT, SOCKET M3X6
20 062300502 2|+ ~a3x5 SCREW, PAN M3X5
21 SA0992001 NARZILAYL /AR Y TENSION RELEASERSOLENOID LINK
22 S25456001 11 F5oSvEY PLUNGER PIN
23 S50380000 1 TS SHERD AR SPRING
24 SA0990001 1 AbILAT LS TENSION RELEASER RUBBER ASSY
25 S50382001 1NARILA) Y TENSION RELEASE LINK
26 S50376001 2|18 %437 SHOULDER SCREW, SM4.37
27 141590001 1A A RS THREADING BAR, U
28 150553003 1|Fvk5.95 NUT, SM5.95
29 S50383001 114 h4r THREAD RETAINER
30 062670612 2|7+ ~3357-40X6 SCREW, PAN SM3.57-40X6
31 S51184001 1N 294bF3AHH2 SUB THREAD TENSION ASSY
31-1 159219101 N 294F3A RS SUB TENSION STUD
31-2 145446001 214+ FIAILHS DISC, TENSION
31-3 159805001 1NAFIADHSAHT TENSION DISC PRESSER
31-4 144103009 NAMFIDIHYSFHHT TENSION DISC PRESSER
31-5 144110001 N RI-IARFIAT DR TENSION ADJUSTING SPRING
31-6 S30564000 1NFIAYSNRYIHFH R WASHER
31-7 S30565003 1A FIAIFYE TENSION NUT
32 S50384101 =N TENSION RELEASE PIN
39 S50385001 A RZILAL RS A TENSION RELEASE LEVER BRACKET
40 S51183001 1NAFIDIRDII2 TENSION STUD ASSY
40-1 145440001 1A FIADIRS TENSION STUD
40-2 145446001 214k FIAHLHS DISC, TENSION
40-3 159805001 NAMFIDIHYSFHHT TENSION DISC PRESSER
40-4 144103009 1NAFIADHSAHT TENSION DISC PRESSER
40-5 S50386001 NARFID AR TENSION SPRING
40-6 S50387001 1N FIAILFYEHAS- COLLAR
40-7 S12441001 1NFIAYSNRYIHFH R WASHER
40-8 S30565005 1A FIAYFYE TENSION NUT
48 S50388001 1NARILALIN- TENSION RELEASE LEVER
49 114988001 11731437 SHOULDER SCREW, M4.37
50 S50389001 NARILAL IN-/3F SPRING
51 S$51182101 NAMFIDORIFTAD= TENSION STUD BRACKET ASSY
51-1 S50390101 NAFIADORIFTA TENSION STUD BRACKET
51-2 S50391001 1A :FIAHTARIL TENSION STUD, L
877-H80-401

26




N. %18 B8{% / Threading mechanism

|% j %L”
v mm,(@ § k@/

31-4

315 | @l
\\im (. I
r- ~ 31

877H80-401
27



N.% @& L B8f% / Threading mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
51-3 100402004 1|k ART3.57 SET SCREW, SM3.57
51-4 081014870 110> 7s14 ORING, S14
51-5 145519001 AR AR THREAD TAKE-UP SPRING
51-6 145446001 2 FIAVLHS DISC, TENSION
51-7 159805001 NAMFIDHYSFHHT TENSION DISC PRESSER
51-8 159221001 NARFITD R TENSION SPRING
51-9 $30564000 NFAVDNRIIHHR WASHER
51-10 $31032001 NAFIADSF YL TENSION NUT
56 S$50384101 1NARLILAEY TENSION RELEASE PIN
62 S$55975001 1|7 FhART5.95 SET SCREW, SOCKET SM5.95
63 159224001 1 7-LAMAT THREAD GUIDE, ARM
64 550392001 NT7-LAT A ARM THREAD GUIDE
65 060670512 1|/\4 >/ F357-40X5 SCREW, BIND SM3.57-40X5
66 113316001 N7-LAToFA ARM THREAD GUIDE
67 060670512 11/\4 2 K357-40X5 SCREW, BIND SM3.57-40X5
68 $50393000 1NAA 145 THREADING PLATE
69 159917201 N7-LAToFA443 THREAD GUIDE, L ;ARM
70 112751003 1| ART357 SCREW, SM3.57X7
71 048060342 1[FATE6 RETAINING RING, E6
72 SA3035001 NART o FAAHT THREAD GUIDE COVER
73 025030136 U=ea B X WASHER, PLAIN S 3
877-H80-401

28




P. %# 5% / Bobbin winder mechanism

29

877-H80-402




P.% 3% E8{% / Bobbin winder mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 $50276001 UELES P H B-WINDER SHAFT BRACKET ASSY
2 $50278001 IELEE D27 BOBBIN WINDER SHAFT
3 525410050 1NA=FIIL<T BOBBIN WINDER WHEEL
4 012400636 2|7 ES4X6 SET SCREW, SOCKET (FT) M4X6
5 525789000 1134729 RUBBER RING, 29
6 550279001 NARRFOTEY BOBBIN WINDER ARM SHAFT
7 025080132 U= L WASHER, PLAIN S 8
8 048060342 1[FATE6 RETAINING RING, E6
10 S$25413101 1NREVAH IOV BOBBIN PRESSER SHAFT ASSY
11 $25417001 UELEETAES SPRING
12 525418101 NARTEERD AR SPRING
13 $50280001 1A F XY BOBBIN WINDER STOPPER
14 062400816 1[F~104X8 SCREW, PAN M4X8
15 525420051 1| REVFH IR BOBBIN PRESSER, R
16 062400616 1[F~R204X6 SCREW, PAN M4X6
17 026040236 1|EFHHRIH+4 WASHER, PLAIN M 4
18 510174000 =PEb e DUST GUARD PLATE
21 157968001 1[AR KNIFE
22 062400616 1[F~204X6 SCREW, PAN M4X6
23 047200642 NRTIUTEVAW2 PIN, SPRING ROLL AW2
24 S$38736101 NAFAbFIAITHE BOBBIN WINDER TENSION ASSY
24-1 145446001 21MhFIAVYS DISC, TENSION
24-2 115188001 a2/ bFIAID R TENSION SPRING
24-3 108265009 NARFIADSF YR TENSION NUT
25 012400636 1|7 ES4X6 SET SCREW, SOCKET (FT) M4X6
26 048040342 1(FATE4 RETAINING RING, E4
27 $50281000 1N14b<¥xT-1) BOBBIN WINDER PULLEY
28 014780622 2|7+ 9712635-28X6 SET SCREW, SOCKET SM6.35-28X6
29 $50282000 1A= FLN-9v Ty B-WINDER LEVER CUSHION
877-H80-402

30




Q. %tV ES{% / Upper thread trimmer mechanism

877-H80-409
31



Q.E%Y1Y BE4& / Upper thread trimmer mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 $50394001 W24 )T 0 UPPER T-TRIMMER FULCRUM SHAFT
21 110027001 11EYEh5- SET SCREW COLLAR
2-2 014760632 2|7 U7R=595-28X6 SET SCREW, SOCKET SM5.95-28X6
3 $23337001 13 LE2185 RUBBER CAP, 18.5
4 $52761001 NI TARFILIN-F T WASHER, RECTANGLE 15X32X2.4
5 519817001 2|F 2 15.95 SHOULDER SCREW, SM5.95
6-1 550395101 N2TA4FL =93 U-THREAD TRIMMER LEVER ASSY
6-2 550398001 NP IERURAAE STOP PLATE
6-3 550399101 HAYES S BACK PLATE
6-4 550400001 2| ERAINT- COLLAR
6-5 062670712 2|7 ~10357-40X7 SCREW, PAN SM3.57-40X7
6-6 S$50401001 NI TAFI)ERD /AR SPRING
6-7 $50402001 1N/ SRNTA3 SPRING HOOK PLATE
6-8 062670512 1|7 ~~2357-40X5 SCREW, PAN SM3.57-40X5
14 $02563001 (RSP ZAES SPRING, EXTENSION
15 $02563001 (IEHPZAES SPRING, EXTENSION
16-1 550403001 AV s & SETTING PLATE
16-2 159343001 UAYEY I E Y2 SUPPORT STUD
16-3 021680202 12> 25UF437-40 NUT, 2 SM4.37-40
16-4 025680132 NESH IR I4.37 WASHER, PLAIN S 4.37
17 062680612 2|7~ 10437-40X6 SCREW, PAN SM4.37-40X6
18 025680232 2|ESYARF 437 WASHER, PLAIN M 4.37
22 550404201 NAYEYES UPPER THREAD TRIMMER ASSY
22-1 550405101 1|/\92DY3 THREAD TRIMMER ASSY, D
22-2 S$50113101 1[/\I3EM UPPER THREAD TRIMMER, M
22-3 141513001 1(/\9=2U UPPER THREAD TRIMMER, UPPER
22-4 141514001 N AYEX P2 SHOULDER SCREW, SM3.18
22-5 $52431000 HAYEZLINWZA U-THREAD TRIMMER STOPPER
23 100644005 1> ART4.37 SCREW, SM4.37
24-1 S$50408001 HEZEFNLEIITAS OPENING CAM SETTING PLATE
24-2 S$58098001 1N\ IESFHL OPENING CAM
24-3 018300836 2|7 FHRILE3X8 BOLT, SOCKET M3X8
24-4 556251001 1MEZFHLTHF WASHER, PLAIN
24-5 028030246 21N H1R2-3 WASHER, SPRING 2-3
24-6 021300206 222 25VK3 NUT, 2 M3
25 107093002 2| ART437 SCREW, SM4.37
26 025680232 1EZHHAF437 WASHER, PLAIN M 4.37
27 028680242 /SR R2-437 WASHER, SPRING 2-4.37
28 S$50410001 AR UM S AT THREAD TRIMMER DRIVING LEVER
29 $50411001 17k~ /x-an DRIVING LEVER ROLLER
30 550412000 13T D2/71062ZS BALL BEARING, 106275
31 550413101 2[(0FoLIN-Fo D SHOULDER SCREW
32 081012070 2|02 P12 ORING, P12
33-1 550414001 1E TV T LONGITUDINAL FEED ARM
33-2 550415001 11eraoTeEY L-FEED ARM PIN
33-3 550416001 1E€>3~Tan L-FEED ARM ROLLER
33-4 048040342 2|FATJE4 RETAINING RING, E4
33-5 014680632 1|77 7R=2437-40X6 SET SCREW, SOCKET SM4.37-40X6
34 018061632 17 FRILR6X16 BOLT, SOCKET M6X16
35-1 S$50417001 NALFISRIOT THREAD TRIMMER DRIVING ARM
35-2 $50418001 1oT7aayyI(442 SUPPORT PLATE
35-3 559893001 1(7F7RIL+437-40X10 BOLT, SOCKET SM4.37-40X10
35-4 025680132 1EZHHRID437 WASHER, PLAIN S 4.37
35-5 S50420001 1773ansy ROLLER SHAFT
35-6 028050242 /AR HR2-5 WASHER, SPRING 2-5
35-7 021500312 113>+ Yk5 NUT, 3 M5
35-8 048060142 1[rAI937C6 RETAINING RING, EXTERNAL C6
35-9 $50511001 11 YEooT7an DIFFERENTIAL ARM ROLLER
35-10 550512001 N AYES S P WA STOPPER
35-11 559893001 1|7 F 7R JL+437-40X10 BOLT, SOCKET SM4.37-40X10
35-12 025680132 1EZYHARI I D437 WASHER, PLAIN S 4.37
36 018061632 1|7 FRILH6X16 BOLT, SOCKET M6X16
877-H80-409

32




. FT%t1UEI{% / Lower thread trimmer mechanism

49 <-3RA/For"-3">

877-H80-410




R. T4 t1 Y E8{%& / Lower thread trimmer mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1-1 550246001 NBAFYDLLIN- LOWER THREAD TRIMMER CAM LEVER
1-2 107744001 g =1= ROLLER
1-3 141519001 AR S RohLIODY ROLLER SHAFT
1-4 110161004 1(FV+4.76 NUT, SM4.76
1-5 048030342 1[~ATJES RETAINING RING, E3
2 159267001 N2 FYHLDY CAM SHAFT, ;L-TR
3 110494001 VZES WASHER, PLAIN 9.5
4 048080342 1[FATES RETAINING RING, E8
5 014760632 1|7+ 13595-28X6 SET SCREW, SOCKET SM5.95-28X6
10-1 $50247001 N4 h L LOWER THREAD TRIMMER CAM
10-2 $50411001 1|1k /-0 DRIVING LEVER ROLLER
10-3 145478101 UEPEZN[ SHOULDER SCREW, SOCKET SM4.76
10-4 550248001 1N )hLLAY L-THREAD TRI.CAM CONNECTIN ROD
11 150491101 2|LiN-24 LEVER SHAFT
12 014760632 2|7+ 1R3595-28X6 SET SCREW, SOCKET SM5.95-28X6
16 159269001 WBRARTIVID DT RD SHOULDER SCREW, SM4.37
17 550249101 NBAFII 92 LOWER THREAD TRIMMER LINK ASSY
171 $59987001 1N FLUAVA LOWER THREAD CONNECTING ROD, A
17-2 062680512 2|F~2437-40X5 SCREW, PAN SM4.37-40X5
17-3 SA2915001 NI IAYS LOW THREAD TRIMMER LINK A ASSY
18 149127001 1| F+6.35 SHOULDER SCREW, SM6.35
19 550252001 NARYEIL /- KNIFE DRIVING LEVER
20 113730001 1NE #2437 SHOULDER SCREW, SM4.37
21 159272001 NARYRILNF RO SHOULDER SCREW
22 S00903001 NARYRIL/N-HTF- COLLAR
23 S00901001 NARYRILANTFHRU WASHER, PLAINL 6.4 :U
24 SA3001001 NARYRILANFHRD WASHER, PLAINL 4.7 :D
25 $50253001 N NTIRIL -0 LEVER ASSY
26 550257001 UZASANrIZAS COLLAR
27 S00712101 1| ART437 SCREW, SM4.37
28 550258101 PZE AT S LOWER THREAD RETAINER
29 110215002 2[2ART357 SCREW SM3.57
30 550259101 NRIATAINIDI= LOWER FIXED KNIFE UNIT
30-1 S$50260101 1N2aATA/1\D=2 LOWER FIXED KNIFE ASSY
30-2 550263001 BRI\ MOVABLE KNIFE
30-3 $50264000 1|7 7YA-4302 WASHER
30-4 025040132 U= E e WL WASHER, PLAIN S 4
30-5 060630312 1|/34 >/ 238-56X3 SCREW, BIND SM2.38-56X3
31 060670412 2|1 K357-40X4 SCREW, BIND SM3.57-40X4
32 550265001 NBRANIHIA(ED2 LOWER THREAD CLAMP PLATE ASSY
33 141514001 AV ELPE S SHOULDER SCREW, SM3.18
34 025040132 1|1EZHYHRIAV4 WASHER, PLAIN S 4
35 $50269000 1|7 7Y A-5011 WASHER
36 $50270000 PR - LOWER THREAD PRESSER
37 145371001 HEPE 7R SHOULDER SCREW, SM2.38
38 110215002 1| ART357 SCREW SM3.57
39-1 552433001 1NRANIHIESFTAFA OPENING PLATE, A
39-2 110167001 112A ROLLER
39-3 110168001 =1=D27 ROLLER SHAFT
39-4 S$52434001 1N 2AYHIESF (5B OPENING PLATE, B
39-5 141514001 UAYEEPZE S SHOULDER SCREW, SM3.18
39-6 123185001 1|7ILETRT357X4.5 SCREW, ROUND SM3.57X4.5
40 149127001 1|F 2 $+6.35 SHOULDER SCREW, SM6.35
41 105970001 1| A%T2.38 SCREW, SM2.38
42 S$52778001 HAVEE S S/ BASE PLATE ASSY
42-1 $50303001 IAVE 258 BASE PLATE
42-2 $52770000 AV A NEEDLE PLATE COVER
43 106629002 4| ART43T SCREW, SM4.37
49 S01696001 2[HS5RI357X6 SCREW, FLAT SM3.57X6
50 $50323000 1| REVAH T BOBBIN PRESSER
877-H80-410

34




. T4tV EA{% / Lower thread trimmer mechanism

49 <-3@/For"-3">

877-H80-410




R. T4 t1 Y E8{%& / Lower thread trimmer mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
51 S01998001 1T7ATYFRART357 SET SCREW, SM3.57-40X6
52-1 S50324001 1|[FRELAHTHA BOBBIN PRESSER BRACKET
52-2 107639001 A S Al SPRING HOOK, U
53 159924001 1AM TULN-Fo 2D SHOULDER SCREW
54 062671612 1|7~23357-40X16 SCREW, PAN SM3.57-40X16
55 021670202 112224V F357-40 NUT, 2 SM3.57-40
56 062680512 2|7~10437-40X5 SCREW, PAN SM4.37-40X5
57 S50325001 1A/ 8-ESFKRDI(42 AUXILIARY PLATE
58 S50326001 1[RELASITESFA% OPENING PLATE
59 159113001 1721318 SHOULDER SCREW, SM3.18
60 105237002 1|# %357 SHOULDER SCREW, SM3.57
61 159379001 1|ZSYYEEBX6X18 PIN, DOWEL BX6X18
62 S50327001 2| REVA Y ITEF /R EXTENSION SPRING
63 S50328001 1AM HAIESTAE/ N\ PLATE SPRING
64 159379001 1|2V YFEBX6X18 PIN, DOWEL BX6X18
65 S50329000 PZE =N Vy TAS COVER
<-2RA> <For "-2">
66-1 S50664001 AVEE IR NEEDLE PLATE, 1.4S
<-3[@> <For "-3">
66-2 S51248101 1|/\1)4%1.2S-3 NEEDLE PLATE, 1.2S-3
877-H80-410

36




S. $HAIERHERBIR / Synchronizer

877-H80-501

T. #1E/X%JVEB{% / Operation panel mechanism

877-H80-530

37



S.&#HE K ERE R / Synchronizer

REF.NO CODE _|QTY Eo A NAME OF PARTS RM
1 S50657001 | 1|>>~0F 44 43H80 SYNCHRONIZER ASSY, H80
2 062400806 |  2|+~zJ4x8 SCREW, PAN M4X8
4 S50354000 | 1| iv443uU MAGNET ASSY, U
5 S38082001 | 1|/ \UmITLvsss NEEDLE UPPER MAGNET ASSY, U
6 062681412 |  2|+~2437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 |  2|ESH#H K a437 WASHER, PLAIN S 4.37
877-H80-501
T.324E/\1~)LE8{% / Operation panel mechanism
REF.NO CODE _ |QTY Eo A NAME OF PARTS RM
1 SA3081001 | 1|VH/RILYSHS OPERATION PANEL UNIT
1-1 SA3082001 | 1|V H kL ss OPERATION PANEL ASSY
1-1-1 SA3083001 | 1|=vTIL-L%3 FRONT FRAME ASSY
1-1-2 $49492000 | 1|V /8RILHOTL-L  |OPERATION PANEL REAR FRAME
1-1-3 $49495000 | 1[/$%LIaHN- PANEL SIDE COVER
1-1-4 S49496001 | 1|/ )LATAN-HAK PANEL SIDE COVER GUIDE
1-1-5 087310815 |  2|hYFBAA13X8 TAPTITE, CUP B M3X8
1-1-6 0A4400805 |  1|+F_4434X8DA SCREW, PAN (S/P WASHER) M4X8
1-1-7 S50453000 | 1|/$&JLEALH3 PANEL PCB ASSY
1-1-7-1 S46703000 |  6|LEDPG5307S LED :PG5307S
1-1-7-2 S50455000 |  1|LEDBR5307S LED, BR5307S
1-1-7-3 S29023000 |  6|LEDGL9P040 LED :GLIP040
1-1-7-4 S48579000 |  8|SWB3F-4050 SWITCH :B3F-4050
1-1-7-5 U34870001 |  2[DIPSW KSP08 DIP SWITCH:KSP08
1-1-7-6 $30280000 | 1| F+-PKB24SPC36 BUZZER :PKB24SPC36
1-1-7-7 S50456000 | 1|34 4XG4A-2031 CONNECTOR:XG4A-2031
1-1-8 S50457000 | 1|/8RLAr-T sz PANEL CABLE ASSY
1-1-9 XA2220050 | 2|F/vAHT BOARD PRESSER
1-1-10 087311015 | 2|HYFBAA3X10 TAPTITE, CUP B M3X10
1-2 062300806 |  4|+~z13Xx8 SCREW, PAN M3X8
3 S53181000 | 1|/$RLAr-TLLYS PANEL CABLE ASSY, L
877-H80-530

38




a2 bA—JLRy £ ZAB% / Control box mechanism

u1.

1 < @ —#&m(F / For General Export >

2 < BrJMmE(F/ For Europe >

(

.

x
N
()
= ]
@ =
_ 0 (r—— N
- _
rm __I 4_ v
i < l| A
a & ol 3w
. E I N TR
A = Y= ~, i
& I e T
v hs\re ) Qs
I o o _
J— < <
= I} AN
%WW , M/IIIIII./IIII”III\
J— ~
= f—
= o~
=

1-25 A
_____J____\]_3_

2-48
< BRI (T

/ For Europe >

I
I
I
I

- I -

14 F1-
I
I
I
I

N

L B | ' 1 1 ’
M N ——— O ——— — N — N
G L
[saNsaNaakaaKaaNaaKasKasKagNagNag Nag) Y
oo
o
A
4
/
&
\ =

877-H80-502

39



Utl.a > kao—)LRy o X% / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM

<#H—gEmiT> <For General export >

1 SA3076001 1RV IRI=A BOX ASSY A

1-1 SA3077001 1Fo5oRIYIR POWER SUPPLY BOX

1-2 S50567001 NA TN AA MAIN PCB SETTING PLATE

1-3 SA3078001 P EIAVIIN e SUB-PCB SETTING PLATE

14 S50660000 2|DCTTUE-RIS FAN MOTOR ASSY, DC

1-5 0A5403005 6[+7 44 =4X30DB SCREW, PAN (S/P WASHE) M4X30

1-6 SA4024001 U PZ TRANSFORMER ASSY

1-6-1 S47749101 2(EZbS R TL-k TRANSFORMER SETTING PLATE, EZ

1-7 025050236 4lESHHARFDS WASHER, PLAIN M 5

1-8 028050246 4{/NRFHR2-5 WASHER, SPRING 2-5

1-9 018501236 4|7 FRILR5X12 BOLT, SOCKET M5X12

1-10 S43186000 1|7v<,21BU6STB BUSH, BU687B

1-11 S09142000 2|1a-Fo35> 7200 CORD CLAMP, 20-L

1-12 S43275000 14|2-K952TWS2NS CORD CLAMP, WS2NS

1-13 S43276000 1|a-Ko5>FWS3NS CORD CLAMP, WS3NS

1-14 S50422000 6|a-Fo52TWS2WS CORD CLAMP, W2SWS

1-15 S43318000 10|57 LW8S2.5W CLAMP, LWS8S 2.5W

1-16 S51118001 1[a-F7via CORD BUSH

1-17 S38820000 1(7235 BUSHING, 35

1-18 S50423000 1|7V, 1TB-1926 BUSHING, TB-1926

1-19 S42227009 1|7 B AYRMG-3 RUBBER CAP, MG-3

1-20 S50424000 1RH 7= FRAGMENT PROTECTOR NET

1-21 008400604 12(+F5X04X6 SCREW, TRUSS M4X6

1-22 S00554000 23| 7R-F6NS SUPPORT, 6NS

1-23 S47721101 1| TFUTVEZX NI POWER SUPPLY PCB ASSY, EZ

1-23-1-1 J02443001 1[IPMPM20CSJ060 [-POWER MODULE, PM20CSJ060

1-23-1-2 J03284001 1|FETFS5UM-18A TRANSISTOR, FET :FS5UM-18R

1-23-1-3 J03285001 1|FETFS3KM-18A TRANSISTOR, FET :FS3KM-18A

1-23-1-4 SA2371001 1|SIDBS30VT8043 DIODE BRIDGE:S30VT80 ASSY

1-23-1-5 J03324001 3|7 >C450B471 CAPACITOR, C450B471

1-23-1-6 S47735000 1|52 R28AG1L9AD TRANSFORMER, 28AG1L9AD

1-23-1-7 J02441001 1) L-G2R-1A6V RELAY, G2R-1A6V

1-23-1-8 S38201000 4{/\1) R2V14D4T1 VARISTOR :V14D471

1-23-1-9 J03283001 1|S7 7Y/ \DSA362M SURGE ABSORBER, :DSA362M

1-23-1-10 S47733000 1|34 JLNF10TP102 COIL, :NF10TP102

1-23-1-11 SA2870001 2|GE2-X15A GLASS FUSE,15A

1-23-1-12 J01684001 4lEa-XFRILFF062 FUSE HOLDER, F062

1-23-1-13 J02727001 2[hrEa-X2A250V GLASS FUSE, 2A/250V

1-23-1-14 S47734000 3|39 432B4P5-VB-2 CONNECTOR, B4P5-VB-2

1-23-1-15 J02449001 1|31~ 325281-02A CONNECTOR, 5281-02A

1-23-1-16 S47730000 1|IPM3-KP IPM CORD, P

1-23-1-17 S47728000 1|DC300V/\-1r AP HARNESS, P DC 300V

1-23-1-18 S47727000 1| -3/ AP MOTOR HARNESS, P

1-23-1-19 S47725000 1" F7o7 -2 AP POWER SUPPLY HARNESS, P

1-23-1-20 S47726000 11750 7-REP GROUND WIRE, P

1-23-1-21 J03296001 1|24 >PR1616-25-PB HEATSINK, ;PR1616-25-PB

1-23-1-22 S47729000 1|24 > 0SH-1025-MP HEATSINK, :0SH-1025-MP

1-23-1-23 0A4301005 2|+FRHFH23X10DA SCREW, PAN (S/P WASHE) M3X10

1-23-1-24 J03291001 1|3 7ESD-R-25B CORE, ESD-R-25B

1-23-3 S47694000 1|MR-A40101J5 = F-RESISTOR ASSY, MR-A40J101

1-23-4 0A5400805 1[+FR+H45=4X8DB SCREW, PAN (S/P WASHER) M4X8

1-23-5 S47693000 2(RR-H4EP-12 SPACER, 4EP-12

1-23-6 S47724000 5| RAR-H7NS SPACER, 7TNS

1-23-7 229017001 4|+F~RtYR4X10DA SCREW, PAN (S/P WASHER) M4X10

1-23-8 0A5402005 2|+ ~RH4-=4X20DB SCREW, PAN (S/P WASHE) M4X20

1-23-9 S39819000 13-F93271259 CORD CLAMP, 1259

1-23-10 S40621000 1|EMIO”ESD-SR-15 EMI CORE, ESD-SR-15

1-24 S50425001 1 TUTVEHF/NDHS POWER SUPPLY PCB ASSY, EH

1-24-1 S38200000 2|MOSFET2SK1938 TRANSISTOR, :25K1938

1-24-2 232384001 1|S7 7/ \DSA362MA SURGE ABSORBER :DSA362MA

877-H80-502

40




a2 bA—JLRy £ ZAB% / Control box mechanism

u1.

_ e
R :
o | 2 T _
Nr_ g e ~ L
{ 2 r—— — — -
N 5 I = | -
; ~ | T
)\ Y _4/m =3 o
: & TR AR
A = Y= ~, i
& “_H n 7
v | $ /mm _@%
ﬁ IRERY
= | s |
2\ R

1-25 A
_____J____\]_3_

N O
- g ) N
|

- —
o~ \ .Tm @a_e

</ B3
£ 4 —_—— —_ =

{IIIl =
©oE 5 m ot —AN \

- Ny >~

L B | ' 1 1 ’
M N ——— O ——— — N — N
G L
[saNsaNaakaaKaaNaaKasKasKagNagNag Nag) Y
oo
o
A
4
/
&
\ =

(

.

1 < @ —#&M(F/ For General Export >

2 < BrJMmE(F/ For Europe >

877-H80-502

41



Utl.a> kO—JL7Rv 2 XE4& / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM

1-24-3 S38201000 2|/31) RAV14D4T71 VARISTOR :V14D471

1-24-4 S08030000 1|GE1-X5AFB FUSE, 5A :FB

1-24-5 SA2823001 2|Ea-X 6A FUSE,6A

1-25 S50431001 P AV SUB PCB ASSY

1-25-1 U38337000 10(FET2SJ350 TRANSISTOR, FET:2SJ350

1-25-2 U38338000 10(FET2SK2202 TRANSISTOR, FET:25K2202

1-25-3 S38155000 4|MOSFET2SK1306 TRANSISTOR, FET:2SK1306

1-25-4 S$50645000 1|MOSFET2SK1307 TRANSISTOR, FET:2SK1307

1-25-5 S49486000 1|MOSFET2SJ222 TRANSISTOR, FET:2SJ222

1-26 018401236 5(7FHRILk4x12 BOLT, SOCKET M4X12

1-27 S50437000 1[PERO-F CORD, PER

1-28 S50438000 1[EX32/\- R HARNESS, EX32

1-29 S50439000 1[EX26/ - R HARNESS, EX26

1-30 S$50440000 NTUTVACIN-3R R POWER SUPPLY HARNESS, AC

1-31 550441000 177 DCIN-R R POWER SUPPLY HARNESS, DC

1-32 S37059001 1|PE=-% LABEL, PE

1-33 S37060001 2|7-A%-Y LABEL, GROUNDING

1-34 0A5401006 2|+ RH£934X10DB SCREW, PAN (S/P WASHE) M4X10

1-35 S50484000 1| 7-R3a-F GROUND WIRE

1-36 0A5401006 1|+~ 924X10DB SCREW, PAN (S/P WASHE) M4X10

1-37 0A5401006 1|+~ £-24X10DB SCREW, PAN (S/P WASHE) M4X10

1-38 S50644001 1| 7-A3-F GROUND WIRE

1-39 150592001 1|13 Lt16 RUBBER CAP, 16

3 SA3079001 1[PROMHE800AY = PROM ASSY,800A
<200Vv,220V,230VA > <For "200V,220V & 230V AC>

4 520345001 2|3 Lt14 RUBBER CAP, 14

32 228475000 147271\ K1.9X80 FASTENING BAND, 1.9X80
<100V,110V,380V,400VAI>  |<For "100V,110V,380V & 400V AC>

5 S43186000 2|7 1BU68TB BUSH, BUG87B

32 228475000 3|7V 3 R1.9X80 FASTENING BAND, 1.9X80

6 J04115001 2|ZNIVAhYTUE6hTY LABEL, ELEC. SHOCK 6 LANG.

31 S$38146000 1|39 %3191-04R CONNECTOR :3191-04R
<100V,110V ,380V,400VA > |<For "100V,110V,380V & 400V AC>

52 S50483100 2|B-OUTAU AU /-1 R CONVERSION HARNESS, B-OUT

53 S38146000 2|axr4%3191-04R CONNECTOR :3191-04R

101 0A5501005 3[+F~+H/35X10DB SCREW, PAN (S/P WASHE) M5X10

102 J80814001 1|TREALE UNIT EZ TREADLE UNIT, EZ

102-1 J03674001 1|7233IR-RY3E3-1 TREADLE BASE ASSY

102-1-1 J03640001 1| 1) 73 4-28.8X30E SPRING, HERICAL ;28.8X30E

102-1-2 J00649001 1|E+/\112.6X86 SPRING, EXTENSION 12.6X86

102-2 J80813001 1|PS CIRCUIT EZ PS PCB, EZ

102-3 J02130001 3| <47 7703X4.3X8 WASHER, WAVE 03X4.3X8

102-4 037401015 3| VFAREIYE4X10 TAPPING SCREW, PAN V M4X10

103 J03417001 1| 7-RAa-K9= GROUND WIRE ASSY

104 229017001 1[+F R+ Y ~4X10DA SCREW, PAN (S/P WASHER) M4X10

105 S41216000 1\7-AtE> GROUND WIRE
<230V,400V A, EX 90 @1 7 > <For "230V & 400V Europe">

2 SA3197001 1| RYIRXI5B BOX ASSY B

2-40 SA3189001 1|EMC-PERO-F CORD, EMC-PER

2-41 SA3196001 1|[EMC-EZACIN/ - R HARNESS, EMC-EZACIN

2-42 SA3195001 1[EMC-EZMT/ -1 X HARNESS, EMC-EZMT

2-43 SA3921001 1|[EMC-CUTTER/\-R X HARNESS, EMC-CUTTER

2-44 SA3193001 1[EMC-FTPM/ -1 X HARNESS, EMC-FTPM

2-45 SA3192001 1|EMC-FDPM/ -1 X HARNESS, EMC-FDPM

2-46 SA3191001 1[EMC-EX26/\-1 X HARNESS, EMC-EX26

2-47 SA3190001 1|[EMC-EX32/\ - R HARNESS, EMC-EX32

2-48 SA3176001 1|PH /1203 PH PCB ASSY

877-H80-502

42




Ul. 3> bAa—JLiRv & ZB% / Control box mechanism

<100V, 110V, 380V, 400V  H
/For "100V, 110V, 380V, 400V AC" >

52
B3 07

<200V,220V,230V A
/ For "200V,220V & 230V AC" >

O—4

43

877-H80-502




Utl.a > kao—)LRy o X% / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM

<BExmi+> <For Europe>

2-49 S50498001 1N/ A X4 IVFEHYZ NOISE FILTER ASSY, EH

2-49-1 S40616001 1/ A XTAILFEMCH= NOISE FILTER ASSY, EMC

2-49-1-1 S40617000 1|15 CECKDNA102MB CAPACITOR, CERAMIC:ECKDNA102MB

2-49-1-2 S40618000 2|7R1)C250B474 CAPACITOR, POLYESTER :250B474

2-49-1-3 S40619000 1|25 12P TERMINAL BLOCK, 2P

2-49-1-4 414900001 1|{~NYAF-5219-03A HEADER :5219-03A

2-49-1-5 S35598000 1|34 JLSC0520J COIL :SC0520J

2-49-2 S50499000 N/ AZXTALIAIN-F R NOISE FILTER HARNESS

2-50 S40620000 HEZAVIUNL E e PCB SETTING PLATE

2-51 0A4400605 2[+ R H=4X6DA SCREW, PAN (S/P WASHER) M4X6

2-52 0A4400605 4[+FRHYFH=4X6DA SCREW, PAN (S/P WASHER) M4X6

2-53 SA3194001 1|[EMC-NPM/\-R X HARNESS, EMC-NPM

2-54 S52167000 1[37NFR-251215 CORE, NFR-251215

2-55 S52167000 4[3a7NFR-251215 CORE, NFR-251215

2-56 S52167000 3|3 7NFR-251215 CORE, NFR-251215

2-57 S52164000 5|3 7NFC-28 CORE, NFC-28

2-58 0A5401206 5|+ ~R44-24X12DB SCREW, PAN (S/P WASHE) M4X12

2-59 021400106 5(1>a+vhk4 NUT, 1 M4

2-60 S52163000 5(3a7NF-130 CORE, NF-130

2-61 S52162000 5|37 NF-65 CORE, NF-65
"HiGHEES R "For Supply parts"
< Hifg1o0v,BXMRAI+> <For "1-Phase 100V AC" Japan >

H-1 SA3090001 1RV IRYDHIIBIV BOX UNIT, B1V *
< =fH200V,.BERMRAI+> <For "3-Phase 200V AC" Japan >

H-2 SA3085001 1RYIRYDIIZAIV BOX UNIT, A1V *
< Hifg220vV,A ERF I+> <For "1-Phase 220V AC" China >

H-3 SA3088001 1RV ORI I2AIVA BOX UNIT, A3VA *
< =1H380V,FREM I+> <For "3-Phase 380V AC" China>

H-4 SA3093001 1RV IRV I3C2VA BOX UNIT, C2VA *
<BfE110vibkmiFr> <For "1-Phase 110V AC" North America>

H-5 SA3091001 1|RYHIRYHI2B2V BOX UNIT, B2V *
< =220V, 3t KRF> <For "3-Phase 220V AC" North America>

H-6 SA3086001 1RV IRYDIZA2V BOX UNIT, A2V *
< Eitg230v, B @+ > <For "1-Phase 230V AC" Europe>

H-9 SA3097001 1RV IRY I ISRV BOX UNIT, FV *
< =1H400V B M1+ > <For "3-Phase 400V AC" Europe>

H-10 SA3096001 1RV HIRYDHIEV BOX UNIT, EV *
< Bifg220V EHH—R&RI(+> [<For "1-Phase 220V AC" General export >

H-7 SA3089001 1RV IRV IZA3VB BOX UNIT, A3VB *
< =#E380V,EiHH —#& M (+> |<For "3-Phase 380V AC" General export >

H-8 SA3094001 1RV IRV H2C2vVB BOX UNIT, C2VB *

877-H80-502

RMARIZ * ATV TLNSERmmE SEXIATE T & ERFLRTGE MM — N ATz 2YMMIE>THEYET

When ordering parts which have an asterisk(*) in the RM column, these parts will be supplied as a set together
with other necessary parts such as circuit boards.

44




U2. a2 ba—JLAR v £ XB84% / Control box mechanism

< =48 200V A/ For "3-Phase 200V AC" >

< Biig 110V, 220V H
/ For "1-Phase 110V, 220V AC" >

< Hi18 100V A, BAm(F/ For "1-Phase 100V, Japan" >

v ep D)

30-3-6
| 30 3 7ﬁ%m,e—30 3-8

< 848 110VA/ For "1-Phase 110V AC" >

o — — — — —

"@ﬁ |50211

—_——,— e — e — —_——

2- 6ﬁ%®—30 2-8

30-
I 3027 —=

45

877-H80-502




U2.a> ko—j)LRy o X% / Control box mechanism

REF.NO CODE QTY E A NAME OF PARTS RM
< =%H200VH> <For "3-Phase 200V AC">
30-1 SA3938001 1|75 SWISAT POWER SUPPLY SWITCH ASSY, A1
30-1-1 S50443000 175> a-KFAl POWER SUPPLY CORD, A1
30-1-2 S38133000 11750 a-kF POWER SUPPLY HARNESS
30-1-3 J02657001 1|3PA < SW#17 3P. PUSH SWITCH, #17
30-1-4 224514001 2|1 YT (43 INSULATION PLATE
30-1-5 218859001 3|/ 312 FM150 BINDER, M150
30-1-6 S52164000 1[3a7NFC-28 CORE, NFC-28
30-1-7 0A4401205 1|+ FRH9324X12DA SCREW, PAN (S/P WASHE) M4X12
30-1-8 021040105 1|7k a4 NUT, 1 M4
< Eifg110v,220vEE> <For "1-Phase 110V,220V AC">
30-2 SA3936001 11745 SWH=B POWER SUPPLY SWITCH ASSY, B
30-2-1 S50445000 1745 >a-FB POWER SUPPLY CORD, B
30-2-2 S47595000 1|1 7o70a-kasay POWER SUPPLY HARNESS, EXP.
30-2-3 J04252001 1|3PA < SW#117 3P.PUSH SWITCH, #117
30-2-4 224514001 2|1 YT (43 INSULATION PLATE
30-2-5 218859001 3|73 1A M150 BINDER, M150
30-2-6 S52164000 1[3a7NFC-28 CORE, NFC-28
30-2-7 0A4401205 1|+ FRH9324X12DA SCREW, PAN (S/P WASHE) M4X12
30-2-8 021040105 1|1F7Yk a4 NUT, 1 M4
< HBif100vH, BER+> <For "1-Phase 100V, Japan">
30-3 SA3939001 1|77 2SWI2C e
30-3-1 S50445000 117v5>a-kB 0 e
30-3-2 S38118000 11 7o70a-Fagr+4 |
30-3-3 J02657001 113PALSW#17 |
30-3-4 224514001 b4 R e € S —
30-3-5 218859001 3|/ LFMI50 e
30-3-6 $52164000 1|la7NFC-28 e
30-3-7 0A4401205 1|+ F_RHFH2AX12DA e
30-3-8 021040105 1|1Fyreas e
< HBEH100VA BAMmIF> <For "1-Phase 100V,Japan">
50-1 SA4015001 (1 K% 1 S AV 4= 3 110 o= S Pee——
50-1-1 S$54027001 U 5527730 5.5 £ 2 ——
50-1-2 S54028001 1|22 RT2 e
50-1-3 S50474000 2y e
50-1-4 S41964000 117y e
50-1-5 062500602 4|F~R3a5X6 |
50-1-6 S23618001 4| ART6X10 e
50-1-7 SA4016001 1ANVAVRSRABIO0 |
50-1-7-1 SA4017001 1IANVAVRSVARB |
50-1-7-2 S50485100 1|TR-IN/N-RR e
50-1-7-3 S50486100 1|TR-OUT/N-RR e
50-1-8 018060831 A|7FHRILEEX8S e
50-1-9 025060236 4leSHARFIDE [
50-1-10 028060246 AN HFHR2-6 |
50-1-11 S$10820000 B2V 2 2 E—
50-1-12 0A4400606 1|+ FRHFH34X6DA |
< BHig110VEHE> <For "1-Phase 110V AC">
50-2 SA4018001 1ANVAVRZURABI1092 TRANSFORMER ASSY, B110 :CONV.
50-2-1 S54027001 1SV RAR-ZM4 BASE PLATE, TRANS.
50-2-2 S54028001 1SR4 COVER, TRANS.
50-2-3 S50474000 2|V HANDLE
50-2-4 S41964000 117via BUSH
50-2-5 062500602 4|5 ~35X6 SCREW, PAN M5X6
50-2-6 S23618001 42 AT6X10 SCREW, M6X10
50-2-7 SA4019001 1~V AVRZ XB110 TRANSFORMER, B100 :CONV.
50-2-7-1 SA4017001 1INV AURSRB CONVERSION TRANSFORMER, B
877-H80-502

46




U2. a2 ba—JLAR v £ XB84% / Control box mechanism

< =48 200V A/ For "3-Phase 200V AC" >

< Biig 110V, 220V H
/ For "1-Phase 110V, 220V AC" >

< H18100V A ,BAMm(F/ For "1-Phase 100V, Japan" >

v ep D)

30-3-6
| 30 3 7ﬁ%m,e—30 3-8

< 848 110VA / For "1-Phase 110V AC" >

o — — — — —

"@ﬁ |50211

—_——,— e — e — —_——

2- 6ﬁ%®—30 2-8

30-
I 3027 —=

47

877-H80-502




U2.a> ko—j)LRy o X% / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
<Bifg11ovAE> <For "1-Phase 110V AC">
50-2-7-2 550485100 1[TR-IN/ -3 R HARNESS, TR-IN
50-2-7-3 $50486100 1[TR-OUT/\- R HARNESS, TR-OUT
50-2-8 018060831 A[7FHRILF6X8 BOLT, SOCKET M6X8
50-2-9 025060236 4lESYHRF16 WASHER, PLAIN M 6
50-2-10 028060246 4| N\ Y R2-6 WASHER, SPRING 2-6
50-2-11 $10820002 WToTIYSNIL VOLTAGE LABEL AC
50-2-12 0A4400606 1|+~ U24X6DA SCREW, PAN (S/P WASHER) M4X6
877-H80-502

48



U3. a2 ba—JLAR v £ XB84% / Control box mechanism

< =48380V A / For "3-Phase 380V AC" >

30-4-1

7 30-4-3
| 30-4-2

|

- I

30-4 _i 0@ 3%)4-5 2 :
4-4 |

30-4-6 —— 4.
L30-4-7—®°ﬁ%®_ 30-4-8 D

< =43 400V A / For "3-Phase 400V AC" >

< =48 220VHA / For "3-Phase 220V AC" >

I 30.73
| 30-7-2

30-7 —i O%z%%@

30-7-6——~= 7
| 3077 —o—®° 3078

30-7-1

< Hi18 230VA / For "1-Phase 230V AC" >

30-6

49

877-H80-502




U3.a > ko—jLRy o X% / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
< =#H380VA> <For "3-Phase 380V AC">
30-4 SA3937001 1|77 SWISD POWER SUPPLY SWITCH ASSY, D
30-4-1 550445000 177 a-FB POWER SUPPLY CORD, B
30-4-2 S$38133000 1N T7To7ra-k POWER SUPPLY HARNESS
30-4-3 J04252001 1[3PA < SWi#117 3P.PUSH SWITCH #117
30-4-4 224514001 2|1 EVI A4 INSULATION PLATE
30-4-5 218859001 3/ 3125 M150 BINDER, M150
30-4-6 $52164000 1|a7”NFC-28 CORE, NFC-28
30-4-7 0A4401205 1|+ XY H24X12DA SCREW, PAN (S/P WASHE) M4X12
30-4-8 021040105 11FIkis a4 NUT, 1 M4
< =#H400VAH> <For "3-Phase 400V AC">
30-5 550448000 177 a-FE POWER SUPPLY CORD, E
< BifH230VA> <For "1-Phase 230V AC">
30-6 $50500000 1T a-RF AC CORD, F
<=418220VvA> <For "3-Phase 220V AC">
30-7 SA3935001 T USWIA2 POWER SUPPLY SWITCH ASSY, A2
30-7-1 550443000 1 To7ra-FA POWER SUPPLY CORD, A1
30-7-2 S$38133000 N To7ra-F POWER SUPPLY HARNESS
30-7-3 J04252001 1|3PA L SWH#117 3P.PUSH SWITCH,#117
30-7-4 224514001 2|18V A4 INSULATION PLATE
30-7-5 218859001 373125 M150 BINDER, M150
30-7-6 $52164000 1[37NFC-28 CORE, NFC-28
30-7-7 0A4401205 1|+FRHH34X12DA SCREW, PAN (S/P WASHE) M4X12
30-7-8 021040105 11FIrs a4 NUT, 1 M4
< =#H380VA> <For "3-Phase 380V AC">
51-2 SA3968001 1NANVHUFF2RAC3802 TRANSFORMER ASSY, C380 :CONV.
51-2-1 554027001 1RSIV AR-ZXA4E BASE PLATE, TRANS.
51-2-2 S$54028001 1|5V RT% COVER, TRANS.
51-2-3 550474000 2|7 HANDLE
51-2-4 S41964000 117wy BUSH
51-2-5 062500602 4|3 ~35X6 SCREW, PAN M5X6
51-2-6 S$23618001 4|2 AR T6X10 SCREW, M6X10
51-2-7 SA4021001 1NV HURZ2AC380 TRANSFORMER, C380 :CONV.
51-2-7-1 SA3931001 1N HURSURE CONVERSION TRANSFORMER, E
51-2-7-2 $50485100 1[TR-IN/N-3R X HARNESS, TR-IN
51-2-7-3 550486100 1[TR-OUT/\-1 R HARNESS, TR-OUT
51-2-8 018060831 4|7 FRILE6X8 BOLT, SOCKET M6X8
51-2-9 025060236 AlESHHRFILD6 WASHER, PLAIN M 6
51-2-10 028060246 CAVAY b VA WASHER, SPRING 2-6
51-2-11 510820006 NTUTIINIL VOLTAGE LABEL AC
51-2-12 0A4400606 1|+ R 24X6DA SCREW, PAN (S/P WASHER) M4X6
< =#H400VH > <For "3-Phase 400V AC">
51-3 SA3969001 1NNV HUFZ2 RACA0072 TRANSFORMER ASSY, C400 :CONV.
51-3-1 554027001 1RSIV AR-ZA5E BASE PLATE, TRANS.
51-3-2 S$54028001 1|,V RT% COVER, TRANS.
51-3-3 $50474000 2|7 HANDLE
51-3-4 S41964000 117w BUSH
51-3-5 062500602 4|F~5X6 SCREW, PAN M5X6
51-3-6 $523618001 4|2 AR T6X10 SCREW, M6X10
51-3-7 SA4023001 1NV HUEZ2AC400 TRANSFORMER, C400 :CONV.
51-3-7-1 SA3931001 1N HURSURE CONVERSION TRANSFORMER, E
51-3-7-2 $50485100 1[TR-IN/N-3 X HARNESS, TR-IN
51-3-7-3 550486100 1[TR-OUT/\-% R HARNESS, TR-OUT
51-3-8 018060831 4|7 FRILE6X8 BOLT, SOCKET M6X8
51-3-9 025060236 AlESHHRFID6 WASHER, PLAIN M 6
877-H80-502

50




U3. a2 ba—JLAR v £ XB84% / Control box mechanism

< =48 380VA / For "3-Phase 380V AC" >

30-4-1

7 30-4-3
| 30-4-2

|

- I

30-4 _i 0@ 3%)4-5 2 :
4-4 |

30-4-6 —— 4.
L30-4-7—®°ﬁ%®_ 30-4-8 D

< =43 400V A / For "3-Phase 400V AC" >

< =48 220VHA / For "3-Phase 220V AC" >

I 30.73
| 30-7-2

30-7 —i O%z%%@

30-7-6——~= 7
| 3077 —o—®° 3078

30-7-1

< Hi18 230VA / For "1-Phase 230V AC" >

30-6

51

877-H80-502




U3.a > ko—jLRy o X% / Control box mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
< =#H400VH> <For "3-Phase 400V AC">
51-3-1 028060246 4|\ R2-6 WASHER, SPRING 2-6
51-3-11 S$10820008 NTUT7IFNIL VOLTAGE LABEL AC
51-3-12 0A4400606 1|+ R 24X6DA SCREW, PAN (S/P WASHER) M4X6
877-H80-502

52



V. BEMEIR/ Power supply equipment mechanism

57 55 56

877-H80-515
53



V.E % MEA{% / Power supply equipment mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 550458100 1|/NLRE-RFDY2 PULSE MOTOR ASSY, FD
2 $50459100 1/NILRE-RFTYZ PULSE MOTOR ASSY, FT
3 $50460000 1|7VLRE-ENYS PULSE MOTOR ASSY, N
4 $50461000 1AV E-YL /A CUTTER SOLENOID
5 $50462000 1NARILAYL /AR TENSION RELEASE SOLENOID
6 228475000 2|59 73 K1.9X80 FASTENING BAND, 1.9X80
7 550463000 1143 SENSOR ASSY
7-1 550464000 11> HGL-N12 SENSOR, GL-N12
8 062300806 1[F~3X8 SCREW, PAN M3X8
9 $50464000 11> HGL-N12 SENSOR, GL-N12
10 062300806 1[F~3X8 SCREW, PAN M3X8
11 $50465000 11> HGL-N12 SENSOR, GL-N12
12 062300806 1[F~23X8 SCREW, PAN M3X8
13 625010000 1| F 148293 TNK-2N NYLON CLAMP NK-2N
14 062670812 1 F~2357-40X8 SCREW, PAN SM3.57-40X8
15 025350132 1EZHHRLI35 WASHER, PLAIN S 3.5
16 550466000 1\ hYE-tEoHH= CUTTER SENSOR ASSY
16-1 S50467000 1(E>HGL-N12 SENSOR, GL-N12
17 062300806 1[F~23X8 SCREW, PAN M3X8
18 $50468000 1|DCT 7 E-R40U3 DC FAN MOTOR ASSY, 40
19 0A5302005 2[++~_+H4=23X20DB SCREW, PAN (S/P WASHE) M3X20
20 500480000 3|3-FRILE#E CORD HOLDER, 5N
21 062670612 3|7+ ~"0357-40X6 SCREW, PAN SM3.57-40X6
22 025350132 I|ESHH R TI35 WASHER, PLAIN S 3.5
24 SA3113001 1TALSWIN-RRDZ STOP SWITCH HARNESS ASSY
24-1 SA3112001 1(|RAYFA22-TB-11M SWITCH, A22-TB-11M
24-2 S$50472000 1[EMSW/ -1 R SWITC HARNESS, EM
24-3 S$50473000 11> HGL-N12 SENSOR, GL-N12
25 062300806 1[F~23X8 SCREW, PAN M3X8
26 $10243000 4[F482 95 TNK-3N CORD HOLDER, NK-3N
27 0A5400806 4|+FRH24X8DB SCREW, PAN (S/P WASHER) M4X8
28 152969001 1|3-FoHTh=x CORD HOLDER
29 002300603 1|+ ~23X6 SCREW, PAN M3X6
30 228475000 2|7V %973 K1.9X80 FASTENING BAND, 1.9X80
31 218859001 1|/ \A2ZM150 BINDER, M150
50 $50565001 113-Fovsa CORD BUSH
51 552907000 2|3-RARILE#10 CORD HOLDER, #10
52 0A5401006 2[+F_+H4=24X10DB SCREW, PAN (S/P WASHE) M4X10
53 552908000 1|a-FRILSF#14 CORD HOLDER, #14
54 0A5401006 1|+~ H24X10DB SCREW, PAN (S/P WASHE) M4X10
55 552908000 1|a-FRILSF#14 CORD HOLDER, #14
56 0A5401006 1|+~ H34X10DB SCREW, PAN (S/P WASHE) M4X10
57 S$38145000 17-RtE22 GROUND WIRE, 2
59 0A5401006 2[+F~44324X10DB SCREW, PAN (S/P WASHE) M4X10
60 $41216000 117-Rt> GROUND WIRE
61 $50644000 1| 7-R3-F GROUND WIRE
63 SA0287000 174V F1-730X350 QUICK TUBE ASSY, 30X350
877-H80-515

54




W. 71 > FEMREE{R / Printed circuit board mechanism

/ S5 A
\\\ \ 1@3%0

/ 1/ 52
_ vv,f A VDQ = e —
\ Ay A N ey §
/ S O R s N
NI T4\ J 1L 7
Sf_%m_ S RS g
ﬂ% hod nas .
/5 & o

N
20 1-13

1-20

A

A

=
1

Uiy

0

\ B A i
) wwn , &N /w\m o
A} &2 m

™~ oo
N —
' '

=
1165

~
" - -
| () n

© —

)=\ —~

& 3@ = H
FE 8.3
_ 3 w S E H
= i .HImHm,IoH o

877-H80-518

55



W.Z1) > FEMRBEZ / Printed circuit board mechanism

REF.NO CODE QTY EAA NAME OF PARTS RM
1 553902301 NRFIVALFNUYZ SUPPLY MAIN PCB ASSY
1-1 S08047000 1|BIBICSI-3052V REGULATOR:SI3052V
1-2 S47664000 6[LF1L-RANT8L18M REGULATOR, :AN78L18M
1-3 S47665000 1|LF L -2ANT8M18F REGULATOR, :AN78M18F
1-4 $46454000 1|LFL-2TA7810S REGULATOR, :TA7810S
1-5 S46455000 10(FETFK10KM-10 TRANSITOR, FET :FK10KM-10
1-6 S38155000 1|MOSFET2SK1306 TRANSISTOR, FET:2SK1306
1-7 $38200000 1|MOSFET2SK1938 TRANSISTOR, :2SK1938
1-8 S47668000 1|SIDPA905C6 DIODE, AR :PA905C6
1-9 S47669000 1|DBRD5SB20 DIODE, BR :D5SB20
1-10 S47670000 9|SIDSIZB60 DIODE, :S1ZB60
1-11 Y42215591 5(7>C50B221 CAPACITOR, ALUM-ELEC :50B221
1-12 Y44715591 4|72, C50B471 CAPACITOR, ALUM-ELEC :50B471
1-13 S47673000 1|7>,C80B472 CAPACITOR, ALUM-ELEC :50B472
1-14 S47678000 1|7 >C450B101 CAPACITOR, ALUM-ELEC :450B101
1-15 S$30209000 1(Z4JL.LC400B105 CAPACITOR, POLYESTER 400B105
1-16 $30205000 2[REATSTLPT12A PHOTO COUPLER, :TLP112A
1-17 SA2353001 2|PHATSTLP181 PHOTO COUPLER, TLP181
1-18 S43178000 11|PHATSPC9231 PHOTO COUPLER:PC9231
1-19 J02621001 1|7RhATSTLP120 PHOTO COUPLER, :TLP120
1-20 U32744000 2|DIPSWDSS708 DIP SWITCH:DSS708
1-21 S47680000 1|GFUSESA GLASS FUSE, 8A
1-22 S47681000 1[34JLSK40S120-700 COIL, :SK405120-700
1-23 $58731000 1| -2 X593 THERMISTOR ASSY
1-24 0A4301005 19|+ Y- 33X10DA SCREW, PAN (S/P WASHE) M3X10
1-25 021300206 1(22 2R3 NUT, 2 M3
1-26 028030246 N/ARYH$2-3 WASHER, SPRING 2-3
1-27 025030136 U=ea B X WASHER, PLAIN S 3

877-H80-518

56




X1. HEEERBR (7 3 88f) / Attachment set (Option parts)

57

" #i B A/ For General materials " " =w kA / For Knitted materials "
141 1-2

| ! )

: @\\»,671-1-3 | : @\\&/471-2-3 |

| \1—1—2 | | \]-2.2 |

1 |

| %\ T | 121 |
I I

| | |
I

| i |

___________ _J

877-H80-940




X1. (tREERMEZR (72 3 V&) / Attachment set (Option parts)

REF.NO CODE QTY EAA NAME OF PARTS RM
itiil--1:: "For General materials"
<#t7%:1.2X54mm> <Needle hole : 1.2X5.4mm>

1-1 S51361001 1|1/\1 )4 %1.2RBtY+ NEEDL PLATE SET, 1.2RB

1-1-1 S50304001 1|7\ )4 %1.2S-RBY = NEEDLE PLATE ASSY, 1.25-RB

1-1-2 S50297001 1|AYE-4Hx CUTTER HOLDER

1-1-3 S50341001 1AVE-HRILEAFEAE POSITIONING PLATE
<$t7%:1.4X7.3mm> <Needle hole : 1.4X7.3mm>

1-1 S51362001 1|\ )4 %1.4RBtEY NEEDLE PLATE SET, 1.4RB

1-1-1 S50309001 1|1/\1)J431.4S-RBJ = NEEDLE PLATE ASSY, 1.4S-RB

1-1-2 S50297001 1|1AYE-AHx CUTTER HOLDER

1-1-3 S50341001 1BYE-RILEAFFAS POSITIONING PLATE
<$t7%:1.6X7.3mm> <Needle hole : 1.6X7.3mm>

1-1 S51363001 1|/\)4%1.6RBEY NEEDLE PLATE SET, 1.6RB

1-1-1 S50311001 1|17\ )4 31.6S-RBI= NEEDLE PLATE ASSY, 1.6S-RB

1-1-2 S50297001 1|1y E-#AHxT CUTTER HOLDER

1-1-3 S50341001 1AVE-HRILEAFEALE POSITIONING PLATE
9" "For knitted materials"
<#ty%:1.2X5.4mm> <Needle hole : 1.2X5.4mm>

1-2 S51364001 1|/\1)4%1.2RB-3t*V NEEDLE PLATE SET, 1.2RB-3

1-2-1 S50313101 1]/\1)4%1.2S-RBY=-3 NEEDLE PLATE ASSY, 1.2-RB-3

1-2-2 S50297001 1|hYyE-#AHxT CUTTER HOLDER

1-2-3 S50341001 1AYVE-HRILEAFEALE POSITIONING PLATE
<#+7%:1.4X6.8mm> <Needle hole : 1.4X6.8mm>

1-2 S51365001 1|17\ )4 %1.4RB-3t"V+ NEEDLE PLATE SET, 1.4RB-3

1-2-1 S50317101 1]7\1)4%1.4S-RBY3-3 NEEDLE PLATE ASSY, 1.4S-RB-3

1-2-2 S50297001 1|hYE-44Hx CUTTER HOLDER

1-2-3 S50341001 1AVE-HRILEAFEALE POSITIONING PLATE
<$17%:1.6X6.8mm> <Needle hole : 1.4X6.8mm>

1-2 S51366001 1|17\ )4 %1.6RB-3tY NEEDLE PLATE SET, 1.6RB-3

1-2-1 S50319101 1]7\1)4%1.6S-RBY3-3 NEEDLE PLATE ASSY, 1.6S-RB-3

1-2-2 S50297001 1|AYE-#+Hx CUTTER HOLDER

1-2-3 S50341001 1B YE-HRILEAFEALE POSITIONING PLATE
<3ILfEEA> <For Standing operation>

2 J80081040 1|DDAFRZJLAOHAN L #6 PEDAL,STAND OPE VARIABLE 40#6
<L23BANYNE> <For 2 & 3 -pedal>

3 S47750000 1|2FREIJLIAIIN-H R S-OPE. HARNESS

4 J80380040 1|DDAFRZJLIPHA40 PEDAL,STAND OPE DD 3P VARI 40

5 S53996101 1|7k 57-T L= AUXILIARY TABLE ASSY

5-1 S53997000 1[7ko3a57-TJL AUXILIARY TABLE

5-2 S53998001 3R IAT-TILHYHT AUX. TABLE SUPPORT

5-3 031351006 6|<JLEY35X10 WOOD SCREW, ROUND M3.5X10

5-4 S13650001 3|24 HYFD BOTTOM FEED ARM, D

5-5 S59890001 3|7 F7RJL437-40X8 BOLT, SOCKET SM4.37-40X8

5-6 032422003 3[+2<JLES41X20 WOOD SCREW, ROUND 2 M4.1X20

877-H80-940

58




X2. [FEEERBR (7 3 > 8B&)/ Attachment set (Option parts)

11-1 < BxJMEIF/ For Europe > = _
11-10 < 7 7 HIF/ For Asia > '\/ 13

11-1-19 < BRM@AIF/ For Europe >
11-10-19 < 7 7HRIF/ For Asia >

877-H80-940
59



X2. (tREERMEZR (7 3 UE&) / Attachment set (Option parts)

REF.NO CODE QTY EAA NAME OF PARTS RM
<T7IT7ME> <For Asia>
11-1 S58971101 11705 35<-U3A PROGRAMMER ASSY, A
<BRIM = > <For Europe>
11-10 SA2833001 1170455<-U3B PROGRAMMER ASSY, B
11-1-1 S43250100 1170535<-9174% PROGRAMMER TOP COVER
11-1-2 S43251000 117ao5<-2 424 PROGRAMMER LOWER COVER
11-1-3 S43252000 1|F-R-FAR-Y KEYBOARD SPACER
11-1-4 S43253000 1[F-R-FT L -+ KEYBOARD RUBBER SHEET
11-1-5 SA2899001 1[F-R-F -k KEYBOARD SHEET
11-1-6 037301015 4(VFREYE3X10 TAPPING SCREW, PAN V M3X10
11-1-7 S43255000 1|LCDA/ - LCD COVER
11-1-8 S43256000 1|LCD LCD
11-1-9 S43257000 1(LCDI A /N\-3~ INVERTER, LCD
11-1-10 037200615 4IVFRAYE > 2X6 TAPPING SCREW, PAN V M2X6
11-1-11 S43271000 117ag35v-<5 R~ YrA MAGNET, A
11-1-12 S43272000 117055v-< 5 *YIB MAGNET, B
11-1-13 037300615 6|VFRAYE > 3X6 TAPPING SCREW, PAN V M3X6
11-1-14 S43267000 11785 5<-3-F PROGRAMMER HARNESS
11-1-15 S43268000 (IEZASr SIATH 78 INVERTER HARNESS
11-1-16 S43270000 1|3-F7Y 21KR51 CORD BUSH, KR51
11-1-17 S43981000 21705 5<-24Hh8- PROGRAMMER UNDER COVER
11-1-18 S58978001 1(7ao5<x/\093A PROGRAMMER PCB ASSY, A
15 S58974000 1|PRG/M/\-R R HARNESS ASSY, PRG/M
16 021300206 1123 5YR3 NUT, 2 M3
17 S58987001 A ZGUN L HARNESS SETTING PLATE
18 062300806 2|F~23X8 SCREW, PAN M3X8
<T7CT7RA> <For Asia>
11-1-19 S58973000 1[PROMTOS 57 o= PROM PROGRAMMER ASSY
< BRI a1 > <For Europe>
11-10-19 S58992000 1|PROMTES 572 PROM PROGRAMMER ASSY
11-2 S42890001 1170553449 T PROGRAMMER SUPPORT
11-3 032422003 2(+2<J)LEY41X20 WOOD SCREW, ROUND 2 M4.1X20
11-4 0B1351606 2(+H>ES35X16 WOOD SCREW, FLAT M3.5X16
12 S40621000 1|EMIZ”ESD-SR-15 EMI CORE, ESD-SR-15
13 149809000 112145 VTL BEAD BAND, L=200
14 S58984000 1|PRG/M/N-RALYZ PRG/M HARNESS L ASSY
877-H80-940

60




Y. E— 4% 1%/ Motor mechanism

/ T

&

877-H80(137-631)

61



Y. E—%4B8{% / Moter mechanism

REF.NO CODE |QTY ELAA NAME OF PARTS RM
1 J80863001 1|INVE-ZIIHEHRF ™ MOTOR ASSY,INV#EH
1-3 076202801 2|RAT 94620222 BALL BEARING, RADIAL 620277
1-7 203684001 11[#37703X27.5X34.9 WASHER, WAVE M 0.3X27.5X34.9
1-8 J02537001 4|6h%54/-35X110DB BOLT, HEX (S/P WASHER) M5X110
1-10 J02525001 1| E-2TF7VINV MOTOR FAN, INV
1-11 014500632 1| 7F7R=5X6 SET SCREW, SOCKET (CP) M5X6
1-12 J02278001 117-1)Q90 PULLEY, Q90
1-13 216205000 A\ F-4X134#2 KEY, 4X13#2
1-14 028100246 1[/3RHFHR2-10 WASHER, SPRING 2-10
1-15 J02493001 1|32 YEM10X1.0 NUT, 3 M10X1.0
1-16 J03457001 4|3 ~R3+tYk5X20DC SCREW, PAN (S/P WASHER) M5X20
1-17 J02989001 4|55-D5.1XT0.6XL9 COLLAR, D5.1XT0.6XL9
1-18 J02991001 4|7R™9 3 LINV RUBBER CUSHION, INV
1-19 J02990001 1|E-47-X3-K43 GROUND WIRE ASSY, MOTOR
1-20 229017001 1|+ ~+t"YF4X10DA SCREW, PAN (S/P WASHER) M4X10
2 J00107001 1|MD806T 1 & A #2 MD806 BASE #2
3 J02517001 1|E>9.9X116 PIN, 9.9X116
4 J03275001 1|LAZRILM03-V BOLT ASSY, L M10-V
5 021100206 112224 YK0 NUT, 2 M10
6 025100236 2|ESHHAFI10 WASHER, PLAIN L 10
7 028100246 1|\ RHHR2-10 WASHER, SPRING 2-10
8 J03410001 1|EZ B-2N) YT A4 SETTING PLATE, EZ-MOTOR
9 062401063 1|4 ~_204X10 SCREW, PAN M4X10
10 028040245 1N\ HPHR2-4 WASHER, SPRING 2-4
11 025040173 1|ESHHRIIAD4 WASHER, PLAIN S 4
13 002401006 1|+ ~_24X10 SCREW, PAN M4X10
14 215082001 1|+FRtYF4X12DA SCREW 4 X 12

877-H80 (137-631)

62




AA. 51/N—B8{% / Safety cover

8
877-H80(137-631)
Z1. i@ fAB31% / Accessories
|f 545 1 %754 6-1 ]l
—————— B
| —|( 54-10-1 =] |
| >4-10 = | 54122 |
| ©-54-10-2 |

| lh__E“'_“ﬂ W, |
| 54.6 |
I |
| 54-1241 —@3 547 |
54 | 54124 |
| = 12- |
| 54-11 |
| |
| 54-9 |
| W—54-12-3 |
| 549 |
| I
| 541 |
- _ = _ _ _J

877-H80-910




AA. 1/ \—BE{& .~ Safety cover

REF.NO CODE |QTY Eo A1 NAME OF PARTS RM
1 J02513001 1|E-2H/3-INV MOTOR COVER, INV
2 0A4401605 3|+F 44 24X16DA SCREW, PAN (S/P WASHE) M4X16
3 J03763001 1[R LA N-LCM BELT COVER
4 229017001 1|+ R +*YF4X10DA SCREW, PAN (S/P WASHER) M4X10
5 217071001 1[++ £V 4X18DA SCREW 4X18DA
6 J03764001 1[RJLRSH/A-LCM BELT SUB COVER
8 J02293001 A== = FINGER PROTECTION BAR
9 229017001 1|+ < +*YF4X10DA SCREW, PAN (S/P WASHER) M4X10
10 J00351001 1RILRAZLRS 52 BELT CLAMP PLATE 2
11 229017001 1|+~ +*YF4X10DA SCREW, PAN (S/P WASHER) M4X10
877-H80(137-631)
Z1. 1@ fBH1% / Accessories

REF.NO CODE |QTY Eo A1 NAME OF PARTS RM
54 S02761409 1A 2751532 COTTON STAND ASSY, 2
54-1 150189109 1175459k COTTON STAND BRACKET
54-2-1 062060806 2|+~26x8 SCREW, PAN M6X8
54-2-2 031452206 3| <L ES45X22 WOOD SCREW, ROUND M4.5X22
54-3 $51283001 2|45 SPOOL STAND BASE
54-4 150182000 2|2 F- LYk SPOOL MAT
54-5 $51282101 2|RF- Ly Iy SPOOL CUSHION
54-6 150172003 1a5L84F COLUMN PIPE
54-6-1 150174000 135 L6xvyr COLUMN CAP
54-7 150173003 1|asLsaror COLUMN JOINT
54-8-1 150179002 2|RF-LSHB SPOOL SHAFT, B
54-8-2 028050246 2|8k H F2-5 WASHER, SPRING 2-5
54-8-3 021500106 2l1o a4 vks NUT, 1 M5
54-9 S02778002 1R F- LRI -2 SPOOL HOLDER, 2
54-10 S02786002 1|ZRLYR AL H-532 THREAD HANGER ASSY, 2
54-10-1 S02787002 1|ZALYRNH-2 THREAD HANGER, 2
54-10-2 150183000 2|4 AN H-S A THREAD HANGER BASE
54-10-3 142990001 2|Z2LYRTYS A THREAD BUSH
54-11 150172003 1356347 COLUMN PIPE
54-12-1 021500106 IR NUT, 1 M5
54-12-2 $37038001 1| RaES45x14 SCREW, PAN(S/P WASHER) M5X14
54-12-3 $37037001 1| RaES5+5%32 SCREW, PAN (S/P WASHER) M5X32
54-12-4 062501406 2|+ ~a5x14 SCREW, PAN M5X14
877-H80-910

64




Z2. {+/E fB8{% / Accessories

[0

S U

877-H80-910

" F7 38/ OPTION PARTS "

<-2RA/For"-2">

<-3@A/For"-3">

WA

65



Z2. i@ S & / Accessories

REF.NO CODE QTY EAA NAME OF PARTS RM

1 S50330101 1[RYEFAH= BED BASE ASSY

1-1 S50331000 1[RYRT A BED BASE

1-2 S50332000 B PIAVE Y OIL PACKING

1-3 S54768001 1N 7ITSRIES A4 DRAIN PLATE

14 S50334000 VL PZAVED, PACKING

1-5 037401415 3|VFRAYE L 4X14 TAPPING SCREW, PAN V M4X14

1-6 081007070 110> P ORING, P7

1-7 140518001 1[ART7.94 SCREW, SM7.94X10

1-8 S50335000 5|RVYRFE AV TUA BED BASE CUSHION, A

1-9 S50336000 A RNV X € A= W BED BASE CUSHION, B

1-10 S50337000 2IRYRFE AV 3C BED BASE CUSHION, C

2 S50338000 177335443 OIL STOPPER PLATE
<AYMEETR> <For setting the bed base assy>

3 S24250001 4(7RJLF8X90 BOLT, M8X90

4 S50342000 A A= AFYES8 FLANGE NUT, M8

6 028080246 4N HR2-8 WASHER, SPRING 2-8

7 101118001 3|RILEIRTA5X20 WOOD SCREW, ROUND M4.5X20

8 S50339001 4IRYRT A HS5- COLLAR

9 104449001 2|3 Lt 155 RUBBER CAP, 15.5

10 025050236 3lESHHRFD5 WASHER, PLAIN M 5
<-2F> <For "-2">

13 SA1743014 11S50180/\1)4aA1)4=---#14 NM90 [NEEDLE 4PIECE ASSY, S50180...#14 NM90
<-3FH> <For "-3">

13 SA1743011 11S50180/\1)J4a41)4=---#11 NM75 [NEEDLE 4PIECE ASSY, S50180...#11 NM75

14 S18707153 1\vRIiLkm o BELT, VM WHITE
<-2R> <For"-2">

22-1 S13595201 1NT7TT7A5--2 TIMING GAUGE, -2
<-3[@> <For "-3">

22-2 S13596201 1N 7745--3 TIMING GAUGE, -3

25 142443001 1[rP<I21.9X52 SCREW-DRIVER, 1.9X52

26 118837001 1[rP<I23.4X70 SCREW-DRIVER, 3.4X70

27 101572101 1[r<55X190 SCREW-DRIVER, 5.5X190

32 159158051 1[7/RE> BOBBIN

33 117466000 1lE>t Yk PINCETTE

34-1 S51290001 1(Av%3/8 CUTTER, 3/8

34-2 S51354001 1(Av#5/8 CUTTER, 5/8

34-3 S51356001 1|Hv433/4 CUTTER, 3/4

34-4 S51358001 1|31 CUTTER, 1

35 S55663001 1A AINEHH32 OIL TANK ASSY

36 114483002 1RIAA45-U= OILER ASSY

37 159384009 1D THHITH5 HEAD REST
<aytA-LiKR ) AERfH R > <For setting the Control box>

38 133740006 4|AH R ILE6XT0 BOLT, SQUARE M6X70

39 021060106 8{1>a+vke NUT, 1 M6

40 025060336 4lESHHART A6 WASHER, PLAIN L 6

41 S00617000 4l7RHLoaLHhT- RUBBER COLLAR

42 146256001 419V 3Avhry CUSHION COLLAR

43 146255000 4|3y CUSHION

877-H80-910

HTRADHEMEEET S ENHYET,
The details of included accessories are subject to change.

66




Z2. {+/E fB8{% / Accessories

[0

S U

877-H80-910

" F7 38/ OPTION PARTS "

<-2RA/For"-2">

<-3@A/For"-3">

WA

67



Z2. i@ S & / Accessories

REF.NO CODE QTY EAA NAME OF PARTS RM

<EBRAAYTFEHFA> <For setting the Power supply switch>

44 032461606 2|+2<J)LES45X16 WOOD SCREW, ROUND 2 M4.5X16
<EBE/NSRILVEYTR> <For setting the Opreation panel>

45 031412506 417 ILET41X25 WOOD SCREW, ROUND M4.1X25

55 S50343000 1[{RILHIN- BELT COVER

56 062401006 3[7~34x10 SCREW, PAN M4X10

57 025040236 1ESHHRAFIV4 WASHER, PLAIN M 4

58 104450101 2|3 Lt8 RUBBER CAP, 8

59 S50344001 1[RILEHN-14 BELT COVER PLATE

60 032461606 2[+2<JLES45X16 WOOD SCREW, ROUND 2 M4.5X16

63 200190001 6|RATVYTIL STAPLE

65 S37111001 1 74H-KH= EYE GUARD ASSY

65-1 S01700001 2|RILYSHI3.18X7 SCREW, OVAL SM3.18X7

65-2 025030232 2|ESHHRF I3 WASHER, PLAINM 3

65-3 021660102 2(1>2+Uk318-40 NUT, 1 SM3.18-40

66 062710612 1|7~10476-32X6 SCREW, PAN SM4.76-32X6

67 148847001 ES WASHER, PLAIN 4.76

68 S50345001 1N 7A4H-FHH (4 EYE GUARD SUPPORT

69 062680812 1|7~3437-40X8 SCREW, PAN SM4.37-40X8

70 144226001 1T HsN- HEAD COVER

71 218469001 2|hea-X15A#2 FUSE 15A #2

72 S08030000 1|Ge-X5AFB FUSE, 5A :FB

73 153242000 2[Ea3-X6A FUSE, 6A

74 J03411001 1|EZ72aZRIVYT AR SETTING PLATE, EZ-TREADLE

75 J00353001 3|+~ +5X14DB SCREW, PAN (S/P WASHER) M5X14

76 J02036001 1FErI-FITYL TV BUSHING, V CORD

78 112525000 (IP2=Ry DAV dr - SVIS MAGNET
"XV ERERT "OPTION PARTS"

80 S50346001 1N7-TAHTVAF-9= TAPE GUARD WINDER ASSY

80-1 S51896001 17-FTA 9o TAPE GUARD ASSY

80-1-1 144998001 1|7-F#4 4 xIB TAPE GUARD, B

80-1-2 105288002 2|2 ArT2.38 SCREW, SM2.38

80-1-3 144997001 1|7-FTAH5TA TAPE GUARD, A

80-1-4 122771051 2|2 A42.38 SCREW, SM2.38

80-1-5 144999001 1|7-FTAHxIC TAPE GUIDE, C

80-1-6 144628001 17-F4HxF TAPE GUARD, F

80-1-7 122771051 12 AT2.38 SCREW, SM2.38

80-1-8 105970001 1[2 Ar2.38 SCREW, SM2.38

80-1-9 110067001 1\h5- COLLAR

80-1-10 143749001 1\7-FT7oF144% TAPE GUIDE, LOWER

80-1-11 143748001 117-F7oFr4Hx TAPE GUIDE, UPPER

80-1-12 062660412 2|F+~23318-40X4 SCREW, PAN SM3.18-40X4

80-2 143767102 1N7-FTo7A45-9=2 TAPE WINDER ASSY

80-2-1 143980001 VEEE S SCREW

80-2-2 108494001 1[FH =R WASHER

80-2-3 108495001 PP E X ¥ A% 3 SPRING, COMPRESSION

80-2-4 100136001 1A bFIATTF Yk TENSION NUT

80-3 S50348001 117-F7oFr4Hx TAPE GUIDE, U

804 062400812 1|7~34X8 SCREW, PAN M4X8

80-5 S50349001 1N7-TIAE M)V (4R TAPE WINDER SETTING PLATE

80-6 062400812 1|F~234X8 SCREW, PAN M4X8

80-7 107407003 2| AR4.37 SCREW, SM4.37X9

150 S54767000 17k -+ AUXILIARY SHEET

HERROBPMEEERET S ENHYET,

The details of included accessories are subject to change.

68




877-H80-910

69



Z3. +E &R (73> /X—Y)/ Accessories (Option parts)

REF.NO CODE QTY EVAA NAME OF PARTS RM
100 S50477001 IPEES RULER ASSY
100-1 S06139001 11237 FA RULER, A
100-2 S06140001 11237 ¥B RULER, B
100-3 062680512 2|F~2437-40X5 SCREW, PAN SM4.37-40X5
100-4 025680232 2(ESHAHRFLV43T WASHER, PLAIN M 4.37
100-5 146000001 1NN\ HT THREAD TRIMMER SUPPORT
100-6 062670412 2|F~357-40X4 SCREW, PAN SM3.57-40X4
100-7 105161003 AR IS WASHER, PLAIN
100-8 141620001 NRILARINFUR BALANCER
100-9 101671002 2[2ART437 SCREW, SM4.37
100-10 025680132 2(ESHARITV43T WASHER, PLAIN S 4.37
100-11 536522001 2[2ART437 SCREW, SM4.37
120 S$50350001 1|37+ 3800E RULER ASSY, 800E
120-1 $50476001 (EEPEES RULER
120-2 536522001 2(SARTA43T SCREW, SM4.37
120-3 550351001 1|FILAVFRR-H- RULER SPACER
130 133797101 1N\ Ihoys CONNECTING ROD ASSY
130-1 119710001 1|Lohy 9= CONNECTING ROD ASSY
130-1-1 119711001 2IL> Ay CONNECTING ROD
130-1-2 021060106 21134 Jk6 NUT, 1 M6
130-1-3 119101001 (22 Ve CONNECTING ROD CLAMP
130-1-4 017841606 1|7RJLR794-18X16 BOLT, SM7.94-18X16
130-1-5 133643006 116402 Vh7.94-18 NUT, SM7.94-18
130-2 133792101 2(>a4h3 JOINT ASSY
130-2-4 021060106 2113+ V6 NUT, 1 M6
130-2-5 028060243 2[R HYHR2-6 WASHER, SPRING 2-6
131 114859001 1|\Lohohs- COLLAR
151 $55361100 13RI ANILTo8A) PANEL LABEL
877-H80-910

70




Gal. #'— JERE—

H1w & — /Cutter

& & / Gauge parts List

71

S51117-001 S$51290-001 S$51351-001 S$51352-001 S$51353-001 S$51354-001
5 Vi f 70 7K * [z * 13 /L * 14 56V * 16 5/sM *
O 19 19.1 19.1 19.1 19.1 O 19
J 345 _+ 345 - J 345 J 34.5 J 345 J 345
6.4 9.5 1.1 12.7 14.3 15.9
1/4 3/8 7/16 1/2 9/16 5/8
$51355-001 5$51356-001 525642-001 $51357-001 $51358-001
18 11/16A f 19 3N * 21 e 22 7/sP * 25 1Q *
19 O 19 19 19 19
* 34.5 ‘ 34.5 _+_ 341 345 l 345
1 10.8 11.1 111 _110,5
17.5 191 20.6 22.2 254
11/16 3/4 13/16 7/8 1
$51359-001 S$51360-001 S01271-001 S01272-001
29 11/sR * ? *
O 207 19
30 30
_TL 34.8 1
_51 1.2
28.6 11.1
29 32 3/8 7/16
S01273-001 503280-001 S01274-001 S01275-001 S01276-001 $35630-001
13=17. * 14=""16 * 16="s * 19=/a ? 22="/s ? O f
19 19 19 19 19 19
O * 30 O ; 30 * 30 O 30 O 30 B=1 28
‘ ~ 65 “les )[4
12.7 14.3 159 19.1 22.2 25.4
1/2 9/16 5/8 3/4 7/8 1
877-H80-Ga1



Ga2. 7 —UEBMR—E R/ Gauge

parts List

¥ 1 fDhIHE 74 > H—H— R/ Work clamp assy, W/F-G

¥ 2 DA/ Work clamp assy
% 3 T4 »H—7H—B/Fingerguard
X 4 D&/ Work clamp

<-2F/For"-2">
%1 S37101-102 (16mmRS) %1 S37100-102 (25mmRS) %1 S555347-002 (25mmRSW)
¥ 2 159764-202 (16mmRS) % 2 159765-202 (25mmRS) % 2 S55346-002 (25mmRSW)
%3 159079-000 %3 159080-000 % 3 159080-000
%4 159761-002 %4 159762-002 % 4 S55345-002
*3 %3 %3
o | | —
39 50 50
~—24.5 = 36 36
18] Bate——— © HR I CF — o LRGP ®
| g AN SE——— e e e
BEITI1) 74X20 BEIT 74X32 BBITY76X32
<-2H/For"-2"> <-3B/For"-3">
%1 S37109-102 (32mmRS) %1 S37103-101 (16mm) %1 S37102-101 (25mm)
¥ 2 159766-202 (32mmRS) X2 S01466-201 (16mm) %2 S01467-201 (25mm)
%3 159081-000 % 3 159079-000 % 3 159080-000
%4 159763-002 ¥4 145136-001 %4 144630-001
- M ><3 w2
#4 == | —~
6417 39— 50 |
~—24.5-= 36 ‘
A5 SR | (| e— [
[ ATl E— 3 14] [54 [T, J@ 155 | [54 LEJ( _ ]@
BT 1) 76X40 BT 74X20 HEBIT ) 74X32
<-3A/For"-3">
% 1 S55350-001 (25mmW) %1 S37110-101 (32mm)
% 2 S55349-001 (25mmW) % 2 S01468-201 (32mm)
%3 159080-000 %3 159081-000
% 4 S55348-001 ¥4 144632-001
%3 %3
4 — S—
50 | 61 [
36 ‘ ‘ 47 ‘
[H] -
) 6.8
155 L1 - )J@ 18| [68 @k B ]'@
BT 1) 754X32 BT )7 54X40
877-H80-Ga2

72



Ga3. 7 — PEBS—E K / Gauge parts List

$#t1 / Needle plate
<-2HF/For"-2">
$50663-001 (1.2mmS) 5 $50664-001 (1.4mmS) 5 $50665-001 (1.6mmS)
5.4 12 i 73 14 i 73 16
) ' ) ' )
© ©|I , @) @I} H © @II
3.2 E 3.2 E 3.2
<-3f/For"-3">
S51248-101 (1.2mm) E S$51249-101 (1.4mm) E S51250-101 (1.6mm)
12 i 14 i 16
54 12 P 68 14 E 6.8
o [ [ 1 [0 of ' 9
3.2 E 3.2 i 3.2
EH v 4 —HR/For "flat cutter"
<-2H/For"-2">
$#t1 / Needle plate E $ w4 — %/ Plastic plate
S$50321-001 (1.2mmbS) ! 151843-001
5.4 2 i 9 19
) H
@) ( e [@)] 1 .H‘
— 9 | —
34— ! \5{.5
3.2 E
<-3FH/For"-3">
$#t#x / Needle plate E h v & — 4/ Plastic plate
S$50322-101 (1.2mm) ! 156612-001
5.4 _l"Z_ i " 24
e=c— a1} i ——2
~—30— E \5(’5
32
877-H80-Ga3

73




Wa. & 5 ~N)L/Warning labels

fn%a / Name of parts Size(mm) Code

I
SERDH MEEYY. 5R10T |4 RsH4IE,
DEh —RIETICE, BRBER

A DANGER AGEFAHR ADANGE PELIGRO

voltage Un voltage non adapte  |Un voltaje inadecuado
will cause injury.  fverletzungsgefahr! —for60que des blessures. |puede provocar las
Bitte schalten sie den "
[Turn off main switch St umd | Eteindre interrupteur et fheridas. Apagar el
and wait Sminutes |8 EEET S0 one [atiendre & minutes avantlinterruptor principal y
before opening this |pevor sie diese douvir le capot esperar 5 minutos antes
cover. labdeckung bffnen. de abrir esta cubierta.

BESAN)L-641EH

50X118
Label, elc. shock 6 lang.

J04115-001

AZFE

v MRBATHAET D, REFMERE
= DT, MR ERETSCL,
D REEL>THE, RIBL.RE®

$#O3EMh, BROREET L.

A CAUTION

Moving parts may cause injury. Operate with safe-
ty devices. Turn off main switch before threading,
changing bobbin and needle,cleaning etc.

BIEEFESNIL - M E
Label, operation J/E.

52X 84

SA0792-001

AEE

A HRIEWS BN, AER
= LRERIPERR FHITHDME.
~ LESIH R R BT SR RS,

AR R AT .

A CAUTION

Moving parts may cause injury. Operate with safe-
ty devices. Turn off main switch before threading,

changing bobbin and needle,cleaning etc.

BIEETESN) - hE
Label, operation C/E.

52X84

SA0793-001

_ R

——

—

D—=20%—7
Mark,injury

$36924-001

PE

PE ¥—2
Mark, grounding

7.5X12.5

$37059-001

7—AN—Y
Mark, grounding

®12

$37060-001

877-H80-050

74



#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
00230060383 2411018300636(19 26]]025350132]15 5411060630312 (30-5 34
002300603 |29 541018300836 (24-3 32|]025350132(22 54| 060660416|21 12
00240100613 62]]018400832(9 1011 025350332(3 18]]060670412|31 34
008400604 |1-21 401]018401032)4 1211 02568013224 12]] 06067051249 10
012400636 |4 30]|018401232(5 8] 02568013241 12]]060670512|7-3 26
012400636 |25 30]|018401232(15 1011 025680132|16-4 3211060670512 (65 28
01250053626 12]]018401236|1-26 42]11025680132|35-4 32||060670512|67 28
013761410|25 411018501022(33 16]]025680132|35-12 32]1060670612|4 18
014060632 |5-2 12]]018501236|1-9 4011 025680132|7 38| | 060670612|16 22
014060632 |6-2 12]] 018502032148 1411 025680132[100-10 7011060670612 |21 22
014400432|1-3 26]]021040105|30-1-8 461 02568023218 32| | 060670612 |66 24
014500632|1-11 62| 021040105|30-2-8 46]1 02568023226 32]1060670612(78 24
014680632 |22-3 16]]021040105|30-3-8 46]]025680232|100-4 7011062060806 |54-2-1 64
014680632|33-5 32||021040105|30-4-8 50| 025680234 (14 26| 062300502|20 26
014760622 |27 10]]021040105|30-7-8 50| 026040236 (17 3011062300806 |1-2 38
014760632|16 2]1021060106|39 66| | 028030246 (24-5 3211062300806 (8 54
01476063220 211021060106(130-1-2 70| 1028030246 (1-26 5611062300806 (10 54
0147606328 411021060106130-2-4 70]]028040245(10 62| 062300806 |12 54
014760632|11 411021080202(37 1611 028050242|16-1-5 10} 062300806 (17 54
014760632|13 4110211002065 62]]028050242|35-6 3211062300806 (25 54
014760632|9 6]]021100302]12-5 6]1028050246|1-8 40]] 06230080618 60
014760632|20 6]] 021300206 |24-6 32| 028050246 |54-8-2 64|]062400612|11 18
014760632|8 811021300206 1-25 56| | 028060243 (130-2-5 7011062400612 (13 18
014760632|10 811021300206 |16 60]] 028060246 |50-1-10 46]]062400612|68 24
014760632|13 8]1021400106)2-59 4411028060246 |50-2-10 48]]062400612|71 24
014760632 |11 10]] 021500106 |54-8-3 64]]028060246|51-2-10 5011062400616 (16 30
014760632|14 10]] 021500106 |54-12-1 64]]028060246|51-3-10 52||062400616|22 30
014760632|22 10]] 02150021650 1411 02808024236 16]] 062400806 |2 8
014760632|29-4 10]]021500312|35-7 32| 028080246 (6 66| | 062400806 |2 38
014760632 |44 10]]021660102|65-3 68]]028100246|1-14 62| 062400812|80-4 68
014760632|15 12]] 021660306 |2-2-4 2011028100246 |7 62||062400812|80-6 68
014760632|2 16]]021670202|55 36| 028680242 (35 12]] 06240081614 30
014760632|24 16]] 021680202119 211028680242 |27 3211062401006 (56 68
014760632|7 18]]021680202]16-3 32||031351006 (5-3 5811062401063 |9 62
014760632 |2-2 18]]021710202)24 411031412506 (45 68] | 062500602 |50-1-5 46
014760632 |2-1 20]]021910302|11 16]] 031452206 |54-2-2 64]| 062500602 |50-2-5 46
014760632|2 26]] 02503013673 28]]032422003|5-6 5811062500602 |51-2-5 50
014760632 |6 26]]025030136(1-27 56|]032422003(11-3 60] | 062500602|51-3-5 50
014760632|2-2 32|025030232(65-2 68]] 032461606 |44 68| | 062501406 |54-12-4 64
014760632|5 34]1025040132(30-4 34|]032461606 |60 68| | 062660412|80-1-12 68
014760632|12 34]1025040132(34 34||037200615|11-1-10 60| | 062670412]100-6 70
014770632|3 411025040173 (11 62]]037300615|11-1-13 60] | 062670512|12 22
014770632|7 411025040232(52 1011 037301015|11-1-6 60]| 06267051258 22
014770632|5 10]] 02504023657 68]]037401015]102-4 42]]062670512|81 24
014770632)21-2 16]] 025050236 |1-7 4011 037401415|1-5 66| | 062670512 |6-8 32
014770632 |4-2 18]] 025050236110 66]]047200642)23 3011 0626706127 18
014780622 |4-3 16]] 025060132140 1011 048030342(1-5 3411062670612 (5 22
014780622|28 30| 025060232(14 6]1048040342|26 3011062670612 (28 22
014780632|6-2 6]]025060232|3 12]1]1048040342|33-4 32]1062670612|51 22
014780632|10-3 6]]025060232|2 18]1048060142|41 10]] 06267061217 26
017841606|130-1-4 70]]025060236|50-1-9 46]1048060142|35-8 3211062670612 (30 26
018060831|50-1-8 46]] 025060236 |50-2-9 48]1048060342(15 2]1 062670612 (21 54
018060831 |50-2-8 48]]025060236|51-2-9 50| | 04806034226 10]]062670712|6-5 32
018060831|51-2-8 50] | 025060236|51-3-9 50| | 04806034226 16]] 062670812|14 54
018060831|51-3-8 50]| 025060336 (40 66]]048060342|71 28|062671212)39 10
018061032|2 10]]025080132]14 2]1048060342(8 3011062671612 (54 36
018061632|13 6]]025080132)25 10]11048080342(4 34]1062680512|17-2 34
018061632|16 8]1025080132|7 30]|048150142|1-2 6]] 062680512|56 36
018061632|34 32|1025100236 |6 62]]048220242119 6]]062680512100-3 70
01806163236 32||025350132(6 22]]1048300242]12-6 6]] 062680612(5 2
018102536|12-4 6]]025350132|52 22]]1060300612|6 8]1 06268061243 12

75




#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
062680612|14 22| | 0A5501005|101 42]11110215002(38 3411 14422600170 68
062680612|34 22|]0B1351606|11-4 60| | 110367001 (4 411144628001 (80-1-6 68
062680612 |64 2411100022005 |26 4111036700113 10]| 144630001 |46-3-1 14
06268061211 26]] 100136001 |80-2-4 68]] 11036700127 16} | 144630001 72
062680612|17 32|| 100242003 |46 1011 1104940013 34]] 144632001 72
06268071231 22| 1002500012 411110735002 (27-1-6 12| 144707001 |46-3-3 14
062680812|23 12]] 100402004 151-3 28]]111466101|30 10]| 144872101|10 22
062680812|9 22]]100644005|5 20]] 11186500921 6] 144874001 (11 22
06268081269 68| | 10064400523 32| 112467002(7 22|| 144875001 |1 22
062681012|27 411100645003|7-4 26]] 11252500078 68| | 144997001 |80-1-3 68
062681412|6 38| | 100645003 (10 26]] 11275100370 28] | 144998001 |80-1-1 68
062710612|66 68| 101118001(7 66]] 11331600166 28| | 144999001 |80-1-5 68
06271081239 16]] 10157210127 66| | 11373000120 3411 145136001 72
062711012|3 211101671002|6-3 1811 11448300236 66| | 14537100137 34
0627110127 211101671002(100-9 70]| 114859001 |131 70]] 145440001 |40-1 26
062711212|3 8]]102538002|51 1011 11498800149 26| | 145446001|31-2 26
06271141232 16]] 102630001 |6 1611115188001 |24-2 30]| 145446001 |40-2 26
0627116129 2] 104449001 |27 2]1115503001(20 16]| 145446001 |51-6 28
062711612|4 8]] 10444900132 211117143003 17 2]] 145446001 [24-1 30
062761012|2 12]] 10444900133 2]1117363001|16-4 10} | 145465001 [5-1 4
062761012|8 16]] 10444900139 2]1117363001(19 10} 14547200136 10
07060880018 6] 104449001 |56 2]1117466000(33 66| | 145478101|23-3 10
070688850110 12]] 10444900119 66]] 11793600159 2]1145478101|28 10
072630260|1-3 6] 104450101 |11 2]1118735001(15 8]]145478101|29-3 10
076002450 |2-1 18]] 10445010129 2]1118837001|26 66| | 145478101]10-3 34
076200800|12-7 6]] 10445010130 211119101001 (130-1-3 70]] 145519001|51-5 28
076202801|1-3 62| | 104450101 |31 211119710001 (130-1 70]] 146000001 100-5 70
0810050704 26]] 10445010134 2]11119711001[130-1-1 70]] 146255000 (43 66
081007070|1-6 66| | 10445010135 2]1120263001(58 2] 146256001 |42 66
0810120703 32|| 10445010136 2]1122771051(80-1-4 68| | 148847001 |67 68
081014870|51-4 28]] 10445010137 2]1122771051(80-1-7 68| | 14912700118 34
087310815|1-1-5 38| 10445010138 2]1123185001|39-6 3411149127001 (40 34
087311015|1-1-10 38| | 104450101 (58 68]]133643006|130-1-5 70]] 14980900013 60
0A4301005(1-23-1-23| 40]] 10445110128 211133740006 (38 66| | 150172003 |54-6 64
0A4301005(1-24 56| | 104521001 (4-1 18]]133792101|130-2 7011 150172003 |54-11 64
0A4400605(2-51 4411105130001 |37 1211 133797101130 70]1 150173003 |54-7 64
0A4400605(2-52 441]1105161003100-7 70| | 140004001 [5-2-1 411150174000 [54-6-1 64
0A4400606|50-1-12 46]] 10523700260 36| | 14040700135 10]] 150179002 |54-8-1 64
0A4400606|50-2-12 48]]105288002|80-1-2 68]] 140430001 |5-4 411150182000 [54-4 64
0A4400606|51-2-12 50| | 105970001 |41 34|| 140518001 |1-7 66| | 150183000 |54-10-2 64
0A4400606|51-3-12 52| | 105970001|80-1-8 68]]140553102]16 411150189109 (54-1 64
0A4400805(1-1-6 38| | 106436001 (53 22]] 141208001 |31 10]] 15038200119 4
0A4401205|30-1-7 46]] 10662900243 34| 141513001 (22-3 32]1 150491101 |11 34
0A4401205|30-2-7 46]] 10709300225 32|| 141514001 (22-4 32]] 150553003 (28 26
0A4401205|30-3-7 46]] 107149001 |54 22]] 14151400133 3411 150592001|1-39 42
0A4401205|30-4-7 50]| 107401001 |46-1-3 12]11141514001|39-5 3411 151843001 73
0A4401205|30-7-7 50]| 107404001 |46-1-4 12]11141519001|1-3 3411151927001 (55 22
0A4401605(2 64|| 107404001 |46-3-4 1411141590001 (27 26| | 15296900128 54
0A5302005(19 541107407003 (80-7 68| | 141619001 |6-1 18] 15305710217 16
0A5400805|1-23-4 40]] 107639001 |52-2 36| | 141620001 |6-2 18]] 153242000|73 68
0A5400806(27 541107744001 (1-2 34|| 141620001 (100-8 70]] 153483001 (23 4
0A5401006(1-34 42]]108265009|24-3 30| | 142274101(5-3 18] ] 154965001 |21 4
0A5401006(1-36 42]] 108494001 )80-2-2 68| | 14244300125 66| | 155578000|47 10
0A5401006(1-37 42]] 108495001 |80-2-3 68| | 142990001 |54-10-3 64| | 156612001 73
0A5401006(52 54| 110027001 |2-1 32|| 143748001 |80-1-11 68| | 157968001 |21 30
0A5401006 (54 54||110067001|80-1-9 68| | 143749001|80-1-10 68| | 158830001 |21 2
0A5401006(56 541110161004 |16-1-4 1011 143767102|80-2 68| | 158831001 |22 2
0A5401006(59 5411110161004 (1-4 34| | 143980001 (80-2-1 68| | 15883200023 2
0A5401206(2-58 4411110167001 |39-2 34||144103009(31-4 26| | 158879001 |12 2
0A5402005|1-23-8 4011110168001 (39-3 3411144103009 (40-4 26]] 15888800110 4
0A5403005|1-5 40]]110215002)29 34||144110001(31-5 26| | 1588930005 6

76




#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
158945001 (19 8]1216205000(1-13 62]]J03291001|1-23-1-24| 40]1S10820000(50-1-11 46
158946001 (20 8]1217071001|5 64]]J03296001 [1-23-1-21| 40]]1S10820002(50-2-11 48
159078001 (44 1211218469001 |71 68]]J03324001|1-23-1-5 | 40]1S10820006(51-2-11 50
159079000 72||218859001|30-1-5 46]]J03410001 |8 62]1S10820008(51-3-11 52
159079000 72||218859001|30-2-5 46]]1J03411001 |74 68| |S12004000)18 12
159080000 (47-1 1411218859001 |30-3-5 46]1J03417001103 42|1S12441001(40-7 26
159080000 72||218859001|30-4-5 50| | J03457001(1-16 62| |S13595201)|22-1 66
159080000 72||218859001|30-7-5 50| | J03640001|102-1-1 42]]1S13596201|22-2 66
159080000 72| 218859001 |31 54||J03674001|102-1 42]]1S13650001|5-4 58
159080000 72||224514001|30-1-4 46]]J03763001 |3 64||S18707153|14 66
159081000 72||224514001|30-2-4 46]]J03764001 |6 64]1S19817001(5 32
159081000 72||224514001|30-3-4 46]]J04115001 |6 42]]1S20345001|4 42
159101000(2-2-5 20]|224514001|30-4-4 50| | J04115001 7411S23337001|3 32
159104001 [22-2 16]]224514001|30-7-4 50| | J04252001 |30-2-3 46]]S23618001|50-1-6 46
159113001 (59 36| | 22847500049 22]]J04252001|30-4-3 50]]S23618001|50-2-6 46
159117001 |9 16]]228475000|76 2411404252001 |30-7-3 50]1523618001|51-2-6 50
159145001 |5 18]]228475000|32 42]11J80081040|2 58]1523618001|51-3-6 50
159150000 24 2]1228475000|32 42]1J80380040 |4 58]1524250001(3 66
159150000 (26 2]1228475000(6 54||J80813001|102-2 42]]S25328001(59 22
159158051 (22 20]]228475000|30 54||J80814001 (102 42|1S25328001(88 24
159158051 (32 66| |229017001|1-23-7 4011 J80863001 |1 62| |S25410050|3 30
159187000 (29 22]]1229017001)|104 42]|S00306001(13 2||S25413101|10 30
159193000 (37 22]]1229017001]1-20 62]]S00480000(50 22|1S25417001|11 30
159219101 (31-1 26]]229017001 |4 64]]S00480000(20 5411S25418101|12 30
159221001 (51-8 28]]1229017001|9 64]]S00554000|1-22 40]]S25420051(15 30
159224001 (63 28]]229017001|11 64]]S00617000|41 66| | S25456001|22 26
159267001 (2 34||232384001|1-24-2 4011S00712101|27 3411525642001(13/16 71
159269001 (16 34||414900001(2-49-1-4 | 44]1S00901001(23 3411S25789000(5 30
159272001 (21 34|1552907000 (4 22|1S00903001 (22 34]1]1S29023000|1-1-7-3 38
159343001 (16-2 32| | 55290700051 54|1S01271001(3/8 71]1S30205000|1-16 56
159379001 (22-4 16]] 55290800053 5411S01272001|7/16 7111 S30209000|1-15 56
159379001 (61 36| | 55290800055 54|1S01273001(1/2 71]1530280000(1-1-7-6 38
159379001 (64 36| 62501000013 5411S01274001|5/8 7111 S30564000(31-6 26
159384009 (37 66| | J00107001(2 62]]S01275001|3/4 71]1S30564000|51-9 28
159624001 (9-2 411J00351001 |10 64]1]S01276001|7/8 71]1S30565003|31-7 26
159625001 (18-2 8]]J00353001|75 68]]S01466201 72]1S30565005|40-8 26
159761002 72| | J00649001|102-1-2 4211S01467201|46-3 1411 S31012001|34 10
159762002 (46-1-1 12| J01684001(1-23-1-12| 40]|S01467201 72]11S31013001|33 10
159762002 72||J02036001(76 68| |S01468201 72]1S31032001|51-10 28
159763002 72||J02130001(102-3 42]]S01696001(49 3411S31808001|18 4
159764202 72| J02278001(1-12 62||S01700001|65-1 68]|S32263001|40 2
159765202 [46-1 12]]J02293001 |8 641501998001 51 36]1S32521001|17 8
159765202 72| J02441001(1-23-1-7 | 40]1S02460001(19 12]]S35095000(1-2 26
159766202 72| J02443001 [1-23-1-1 40]11S02563001(14 32]1S35184001|20-1 12
159805001 (31-3 26]]J02449001]1-23-1-15| 40||S02563001(15 32| | S35598000(2-49-1-5 ( 44
159805001 (40-3 26]]J02493001]1-15 62]]S02761409|54 64| S35630001|1 71
159805001 (51-7 28]]J02513001 |1 64]1S02778002(54-9 64]1S36522001(100-11 70
159917201 (69 28]]J02517001|3 62]]S02786002|54-10 64| |S36522001]120-2 70
159924001 (53 36| | J02525001(1-10 62|]S02787002(54-10-1 6411536924001 (63 2
159926001 (46-1-2 12]]J02537001|1-8 62]]S03280001)|9/16 7111536924001 74
159926001 (46-3-2 1411 J02621001]1-19 56| |S06139001|100-1 70]1S37037001|54-12-3 64
159927001 (46-1-5 12]]J02657001|30-1-3 4611S06140001|100-2 70]1S37038001|54-12-2 64
159927001 (46-3-5 14]1]J02657001 |30-3-3 46]11S07478000(8 20| | S37059001|1-32 42
180721001 (20-2-2 20]]J02727001)1-23-1-13| 40| |S08030000|1-24-4 42]]S37059001 74
183507001 (20-2-3 20]]J02989001|1-17 62]]S08030000|72 68| | S37060001|64 2
183526001 (20-1-1 20]]J02990001]1-19 62]]S08047000(1-1 56]]S37060001|1-33 42
183598001 (20-1-3 20]]J02991001]1-18 62]]S09142000(1-11 40]]S37060001 74
183827001 (4 18]]J03275001 |4 62]1S09212001(21-1 16| S37100102(46-2 12
20019000163 68| | J03283001(1-23-1-9 | 40]]1S09477001|20-2-1 20]|S37100102 72
203684001 |1-7 62| J03284001(1-23-1-2 | 40]1S10174000(18 30]1S37101102 72
21508200114 62| | J03285001(1-23-1-3 | 40]1S10243000(26 54|1S37102101|46-4 14

77




#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
S37102101 72||S43276000(1-13 40]11S50147001(12 411S50216001(25 12
S37103101 72]1S43318000|1-15 40]]S50149101(15-2 4]11S50217001|27-1-1 12
S37109102 72||S43717201(4 1011S50150001(17 411550218001 (27-1-2 12
S37110101 72]1S43981000(11-1-17 60]1S50152001|20 4]1S50219101)27-1-3 12
S37111001(65 68| |S44629002(60 2]1S50153101(22 411550220001 (33-1 12
S37927000(45 10] | S46454000(1-4 56]1S50154001|1-1 6]]S50221001|36 12
S37940001(2 8]]S46455000(1-5 56| | S50156001|6-1 6]]S50222001(38 12
S38082001(5 38| | S46703000(1-1-7-1 38| |S50157001(8 6]]S50223100(39 12
S38118000|30-3-2 46]]S47595000|30-2-2 4611S50159001(10 6]]S50224001|42 12
S38128000(51-2-7-1 50| | S47664000(1-2 56| |S50160001|10-1 6]]S50225001|33-2 12
S38128000(51-3-7-1 50]1S47665000|1-3 56]1S50161000|11 6]]S50226001]1 20
S38133000(30-1-2 46]]|S47668000|1-8 56| |S50163001|12-1 6]]S50230001|4 20
S38133000(30-4-2 50]1S47669000|1-9 56]1S50164001|12-2 6]]S50231100|7 20
S38133000(30-7-2 50| |S47670000(1-10 56| |S50165001(12-3 6]]S50232000(6 20
S38145000(57 5411S47673000|1-13 56]1S50167001|16 6]]S50233001|10 20
S38146000(31 42]|]S47678000|1-14 56| |S50168001(17 6]]S50236001(20-1-2 20
S38146000(53 42]]1S47680000|1-21 56| | S50169001|1 8]]S50237001)|20-2 20
S538155000(1-25-3 42]]1S47681000|1-22 56| |S50171001(9 8]]S50239001|20-2-4 20
S38155000(1-6 56| | S47693000|1-23-5 40]]S50172001|11 8]]S50239001|21 20
S38200000(1-24-1 40]|S47694000(1-23-3 40]|S50174001(14 8] S50240001]1 18
S38200000(1-7 56| |S47721101(1-23 4011S50176001(18 8]]S50243001(5 18
S38201000(1-23-1-8 | 40| |S47724000(1-23-6 40]]S50178001|18-1 8]]S50244001)5-1 18
S38201000(1-24-3 42]1S47725000(1-23-1-19| 40]|S50179001|21 8]1S50245001|6 18
S38735001(5-2 18| | S47726000(1-23-1-20| 40]|S50180065(14 4]1S50246001)1-1 34
S38736101(24 30| | S47727000(1-23-1-18 40]1S50180070(14 411550247001(10-1 34
S38761001(16-5 10]|S47728000|1-23-1-17| 40||S50180075(14 411S50248001(10-4 34
538761001 (23-2 10]|S47729000]1-23-1-22| 40||S50180080(14 411550249101(17 34
S38820000(1-17 40]]S47730000]1-23-1-16| 40||S50180085(14 411S50252001(19 34
S39819000(1-23-9 40| |S47733000(1-23-1-10| 40]|S50180090(14 4]11S50253001|25 34
S40616001(2-49-1 4411S47734000|1-23-1-14| 40| |S50182000|1 8]1S50257001(26 34
S40617000(2-49-1-1 44|1S47735000(1-23-1-6 | 40]|S50183001 (1 10| S50258101(28 34
S40618000(2-49-1-2 | 44]]S47749101|1-6-1 40]11S50184001|6 10]]S50259101|30 34
S40619000(2-49-1-3 | 44||S47750000(3 58]1S50185001|8 10]|S50260101|30-1 34
$40620000(2-50 4411S47780001|1-6 40]11S50186001(10 10]]S50263001|30-2 34
S40621000{1-23-10 40]]S48034001]10-2 6]]S50187001|12 10]]S50264000|30-3 34
540621000(12 60| | S48371060(14 411550189001 (16-1-1 10]]S50265001|32 34
S41216000(105 42]]1S48371065|14 411550190001 (16-1-2 10} S50269000(35 34
S41216000(60 5411S48371070|14 411S50191001|16-1-3 10] | S50270000(36 34
S41964000(50-1-4 46]]S48371075|14 411550192001 (16-2 10]]S50271000|5-6 4
S41964000(50-2-4 46||S48371080(14 411S50192001|17 10] | S50272000|5-7 4
S41964000(51-2-4 50| |S48371090(14 411550193001 (21 10]]S50273000|1 18
S41964000(51-3-4 50]1S48579000|1-1-7-4 38]1S50195001)23-1 10]| S50274001(10 18
S42116000(7 10]]S49486000]1-25-5 4211S50196001(24 10} S50275001|12 18
S42227009(1-19 40]]S49492000(1-1-2 38]|S50198001|29-1 10]]S50276001 |1 30
$542890001(11-2 60] | S49495000|1-1-3 38| | S50199001|29-2 10]]S50278001|2 30
S43178000(1-18 56| | S49496001|1-1-4 38| |S50200001(32 10]]S50279001|6 30
S43186000(1-10 40[1S50110001|6-1 12]]S50201001(37 10] | S50280001(13 30
S43186000(5 42]]S50111000|11 20]]S50202001|38 10]]S50281000(27 30
S43250100(11-1-1 60]1S50113101)|22-2 32]1S50203001|42 10] | S50282000(29 30
S43251000(11-1-2 60| | S50124001(2 211S50204001(43 10]]S50283001|1 16
S43252000(11-1-3 60| | S50125001(4 211S50205001(48 10]]S50284001(3 16
S43253000(11-1-4 60| | S50126001(6 211S50206001(50 10] ] S50285001|4 16
S43255000(11-1-7 60| | S50127001(8 211550207001 (1 12]1S50286001(4-1 16
S543256000(11-1-8 60| |S50128101(10 2]1S50208001(5-1 12]]S50287001|4-2 16
S43257000(11-1-9 60| | S50131001(55 2]1S50209000(8 12]1S50288001(5 16
S43267000(11-1-14 60]1S50132000|1 411S50210001|9 12| | S50289001|10 16
S43268000(11-1-15 60| | S50136001(5-2 411550211001 (11 12]]1S50290001]|10-1 16
S43270000(11-1-16 60]1S50142000|5-5 411S50212001|13-1 12| S50291001(10-2 16
S43271000(11-1-11 60| |S50143001(9 411550213001(14-1 12]]S50292001|10-3 16
S43272000{11-1-12 60] | S50144001(9-1 411S50214001(16-1 12]]S50293001|10-4 16
S43275000(1-12 40]]S50146001|9-3 4]1550215101(22 12]]S50294001|12 16

78




#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
S50295001(14 16]]S50366001]40 16]1S50443000(30-7-1 50]1550532000(48 22
S50296001(16 16| | S50368001 (1 26|1S50445000(30-2-1 46|]S50533000(56 22
S50297001(19 16]]S503690011-1 26]]S50445000(30-3-1 46]]S50536001(57 22
S50297001(1-1-2 58]1S50370001|3 26|1S50445000(30-4-1 50]]S50537000|60 22
S$50297001(1-1-2 58] |S50371101(5 26]]S50448000(30-5 50]1S50537000(74 24
S50297001(1-1-2 58]1S50372001|7-1 26|1S50453000(1-1-7 38]]S50538001|61 22
S$50297001(1-2-2 58| |S50373001(7-2 26]]S50455000(1-1-7-2 38]1550539000(62 22
S50297001(1-2-2 58| |S50374001(7-5 26]]S50456000(1-1-7-7 38]1S50540001(63 24
550297001 (1-2-2 58| |S50375001(7-6 26]]S50457000|1-1-8 3811550541001 (65 24
S50298101(22 16]]S50376001|7-7 26]]S50458100|1 5411550542001 (67 24
S50299101(22-1 16]| S50376001(15 26|1S50459100(2 5411 S50543001)69-1 24
S50300001(23 16] | S50376001(26 26]]S50460000(3 54]1550544000|69-2 24
S50303001 (42-1 34]1S50377001|16 26|]S50461000(4 54]11S50545000(72 24
S50304001 |1-1-1 58]1S50378001|18 26]]S50462000(5 5411550546000(73 24
S50309001 [1-1-1 58]1S50380000|23 26|]S50463000(7 5411S50547000|75 24
S50311001|1-1-1 58] |S50382001(25 26]]S50464000|7-1 5411550548001 (77 24
S50313101|1-2-1 58] |S50383001(29 26]]S50464000(9 5411S50549000(79 24
550317101 |1-2-1 58] |S50384101(32 26]]S50465000|11 5411550550001 (80 24
S50319101|1-2-1 58] |S50384101(56 28]]S50466000(16 5411550551001 (82 24
S50321001 73]1S50385001|39 26|1S50467000(16-1 54]11S50552000|84 24
S$50322101 73| |S50386001(40-5 26]]S50468000(18 5411550556000(17 22
S50323000(50 34]11S50387001)|40-6 26|1S50472000(24-2 54]11S50557000|22 22
550324001 52-1 36| | S50388001(48 26]]S50473000)24-3 5411550558000(23 22
S50325001 (57 36]1S50389001|50 26|1S50474000(50-1-3 46|]S50559001(20 22
550326001 (58 36| | S50390101(51-1 26]]S50474000|50-2-3 46]]S50562001(45 12
S50327001(62 36| |S50391001(51-2 26]]S50474000|51-2-3 50]1S50563000(18 22
55032800163 36| | S50392001 (64 28]]S50474000(51-3-3 5011550565001 (50 54
S$50329000(65 36]1S50393000|68 28]]S50476001|120-1 70]1S50567001|1-2 40
S50330101 (1 66]1S50394001|1 32]1S50477001|100 70]1S50632101)50-1 46
S50331000(1-1 66| | S50395101(6-1 32||S50483100(52 42]]S50633100|50-1-7 46
S50332000(1-2 66]1S50398001|6-2 32]1S50484000(1-35 42|1S50634101(50-2 46
S550334000(1-4 66| |S50399101(6-3 32| | S50485100(50-1-7-2 | 46]]S50635100(50-2-7 46
S50335000(1-8 66]1S50400001|6-4 32]1S50485100|50-2-7-2 | 48]]S50638101(51-2 50
$50336000(1-9 66| | S50401001(6-6 32| | S50485100(51-2-7-2 | 50]]S50639100(51-2-7 50
S50337000(1-10 66| | S50402001(6-7 32||S50485100(51-3-7-2 [ 50]]S50640101(51-3 50
S$50338000(2 66| | S50403001|16-1 32| | S50486100(50-1-7-3 | 46]]S50641100(51-3-7 50
S50339001(8 66| | S50404201(22 32| |S50486100(50-2-7-3 | 48]]S50644000(61 54
S50340000(57 2]1S50405101|22-1 32]1S50486100(|51-2-7-3 | 50]]S50644001(1-38 42
S50341001(1-1-3 58] |S50408001|24-1 32||S50486100({51-3-7-3 | 50]]S50645000(1-25-4 42
S50341001(1-1-3 58]1S50410001|28 32]1S50498001)|2-49 44]1S50649000(50-1-7-1 46
S50341001(1-1-3 58] |S50411001(29 32| | S50499000|2-49-2 44]]S50649000(50-2-7-1 46
S50341001(1-2-3 58]1S50411001)|10-2 34]1S50500000|30-6 5011 S50657001|1 38
S550341001(1-2-3 58] |S50412000(30 32||S50511001(35-9 32]1S50660000(1-4 40
S50341001(1-2-3 58| |S50413101|31 32||S50512001(35-10 32]1S50663001 73
550342000(4 66| | S50414001|33-1 32||S50513100(24 22||S50664001)|66-1 36
S50343000(55 68]1S50415001)33-2 32||S50514000(25 22||S50664001 73
S50344001(59 68]1S50416001|33-3 32]1S50515000(26 221550665001 73
550345001 (68 68| |S50417001|35-1 32||S50516001(27 22||S51020000(87 24
S50346001(80 68]1S50418001|35-2 32]1S50517001|30 22]1S51117001|1/4 71
550348001 (80-3 68| | S50420001(35-5 32||S50518000(32 22||S51118001)1-16 40
S50349001(80-5 68| |S50422000(1-14 40]11S50519000(33 22||S51182101|51 26
S$50350001(120 70]|S50423000(1-18 40]11S50520000(35 22||S51183001)40 26
S50351001(120-3 70| | S50424000(1-20 40]11S50521000(36 22||S51184001|31 26
550354000(4 38| | S50425001(1-24 40]11S50522000(38 22||S51190001|12 8
S50356001(8 22]]1S50431001]1-25 42]11S50524000(40 22||S51248101|66-2 36
S50359001(13 22]1S50437000|1-27 42]]S50525000(41 22]1S51248101 73
S50360001(15 22]]1S50438000(1-28 42]11S50527000(43 22||S51249101 73
S50362001(31 16| | S50439000(1-29 42]]S50528000(44 22]1S51250101 73
S50363000(34 16]]S50440000(1-30 42]11S50529000(45 22|1S51282101|54-5 64
S50364001(35 16]]S50441000(1-31 42]11S50530000(46 22||S51283001|54-3 64
S550365101(38 16]]S50443000(30-1-1 4611S50531000(47 22||S51290001)34-1 66

79




#3| / INDEX

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO [Page
S$51290001(3/8 71]|S55347002 72| |SA3033001|2 18
S51351001(7/16 7111555348001 72| 1SA3035001|72 28
S$51352001(18-1 16]]S55349001 72| |SA3076001|1 40
S$51352001(1/2 7111555350001 72| 1SA3077001|1-1 40
S551353001(9/16 71]|S55361100|151 70| |SA3078001(1-3 40
S51354001 [34-2 66]1S55663001|35 66] |SA3079001|3 42
551354001 (5/8 71| S55975001(62 28]|SA3081001|1 38
S51355001(11/16 71]|S56251001(24-4 32| |SA3082001(1-1 38
551356001 (34-3 66| | S56388001(2 20]|SA3083001]1-1-1 38
S51356001(3/4 71||S56389001(2-2 20] | SA3085001|H-2 44
S51357001(7/8 71]1S56390001|2-2-1 20| | SA3086001(H-6 44
S51358001(34-4 66| | S56391001|2-2-3 20]|SA3088001|H-3 44
S51358001 |1 71]1S56392000|2-2-2 20| | SA3089001(H-7 44
S51359001|29 71]|S58098001(24-2 32| |SA3090001(H-1 44
S$51360001 (32 71]1S58731000|1-23 56] |SA3091001|H-5 44
551361001 |1-1 58] |S58971101|11-1 60| | SA3093001|H-4 44
S$51362001|1-1 58| |S58973000(11-1-19 60| | SA3094001|H-8 44
551363001 |1-1 58] |S58974000 15 60| |[SA3096001(H-10 44
S51364001(1-2 58| |S58978001(11-1-18 60| | SA3097001|H-9 44
S$51365001(1-2 58]1S58984000(14 60] |SA3112001)|24-1 54
S$51366001|1-2 58] |S58987001 (17 60| |SA3113001(24 54
S51896001 (80-1 68]1S58992000|11-10-19 | 60||SA3176001(2-48 42
$552162000(2-61 4411S59890001)12 12]1SA3189001|2-40 42
S$52163000(2-60 441559890001 (40 12| |SA3190001|2-47 42
552164000(2-57 441]1S59890001|5-5 58| |SA3191001(2-46 42
S$52164000(30-1-6 46]]S59891001]15 16]]SA3192001|2-45 42
552164000|30-2-6 46]]S59892001|27-1-5 12]1SA3193001|2-44 42
S$52164000|30-3-6 46]]S59893001|27-1-4 12]1SA3194001|2-53 44
S52164000(30-4-6 50]1S59893001|34 12| |SA3195001(2-42 42
S552164000(30-7-6 50| |S59893001(13 16]]SA3196001|2-41 42
S$52167000(2-54 4411S59893001(35-3 32]1SA3197001|2 42
$52167000(2-55 4411S59893001|35-11 32| |SA3921001(2-43 42
S$52167000(2-56 441559894001 (17 12]|SA3935001|30-7 50
5522480016 411S59894001(29 16]]SA3936001|30-2 46
S$52431000(22-5 32||S59987001(17-1 34| |SA3937001(30-4 50
552433001 (39-1 34| |SA0287000(63 54| |SA3938001|30-1 46
S52434001(39-4 34| |SA0792001|61 2]1SA3939001|30-3 46
S52761001(4 32]1SA0792001 74]1SA4047001|5 4
S$52763000(39 22||SA0793001)62 2]1SA4063001(19 22
S52764001(2 22| |SA0793001 74]1SA4065001|4 6
S52770000(42-2 34| |SA0990001(24 26]|SA4066001|89 24
S52778001 (42 34]1SA0992001)|21 26| | SA4067001(90 24
$52943101|5-3 4]11SA1743011[13 66| |U32744000(1-20 56
S53181000(3 38| |SA1743014(13 66| |U34870001|1-1-7-5 38
5539023011 56| |SA1744001(20 20]|U38337000(1-25-1 42
S53996101(5 58| |SA1745001|20-1 20]]U38338000|1-25-2 42
S53997000(5-1 58] |SA2353001|1-17 56| | XA2220050|1-1-9 38
S$53998001|5-2 58| |SA2371001(1-23-1-4 | 40]]1Y42215591(1-11 56
S54027001(50-1-1 46| | SA2385001(7 16]]Y44715591|1-12 56
S$54027001(50-2-1 46]|SA2412001)28 16
S54027001(51-2-1 50| | SA2823001|1-24-5 42
554027001 (51-3-1 50| |SA2833001(11-10 60
S54028001|50-1-2 46]|SA2870001|1-23-1-11| 40
554028001|50-2-2 46]|SA2881001|7 8
S54028001|51-2-2 50| | SA2899001|11-1-5 60
S54028001(51-3-2 50]1SA2915001|17-3 34
S54741001(9 20]|SA2921001)|15-1 4
S54767000(150 68] |SA3001001|16-3 10
S54768001|1-3 66| | SA3001001(18 10
S$55345002 72| |SA3001001(24 34
555346002 72| |SA3031001(15 6

80




a_n

IN—YT vy
PARTS BOOK

j%";'I%ﬁﬂE*I http://www.brother.co.jp/
T467-8561 2 EMIHERANREI 15F 15 TEL (052) 824-2392

BROTHER INDUSTRIES, LTD
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

HE-800A
SA2979-101

2003.12.ZB(1)



	A. Machine body
	B. Needle bar and thread take-up mechanism
	C. Upper shaft mechanism
	D. Zigzag mechanism
	E. Emergency stop mechanism
	F. Presser foot mechanism
	G. Feed mechanism
	H. Cutter mechanism
	J. Thread breakage detector mechanism
	K. Lower shaft mechanism
	L. Rotary hook mechanism
	M. Lubrication
	N. Threading mechanism
	P. Bobbin winder mechanism
	Q. Upper thread trimmer mechanism
	R. Lower thread trimmer mechanism
	S. Synchronizer
	T. Operation panel mechanism
	U1. Control box mechanism
	U2. Control box mechanism
	U3. Control box mechanism
	V. Power supply equipment mechanism
	W. Printed circuit board mechanism
	X1. Attachment set (Option parts)
	X2. Attachment set (Option parts)
	Y. Moter mechanism
	AA. Safety cover
	Z1. Accessories
	Z2. Accessories
	Z3. Accessories (Option parts)
	Ga1. Gauge parts list
	Ga2. Gauge parts list
	Ga3. Gauge parts list
	W. Warning labels



